
PA~S
CATALOG.— —...—_
MCGE3A IVICGDA NIDGBA NIDGDA
MCGCA WICGDB lVIDGCA MDGDB
MCGCB MCGGA MDGCB MDGGA
Sea AUX /ADMiRAL
Marine Generating SetLS.

—

-===--------------- 01
‘-L 1...... . . I ..1., -== ~_v,,_C.–.---G-..z-v.= .!.1.

960-0200
9-92 (Spec A-C)
Repl aces 12-90 (Spec A)
Printed in IJ 5 A



t,.

..

This catalog ,lpplies to Onan Generator rnoaeis MCGBA, MCGCA, MCGCB, MCGDA. MCGDB,
MCGGA. ?40GBA, MDGCA, MDGCB, MDG13A, MI)GDB, and MDGGA, as iisted in the Generator Set
Oat+ Table Parts are arranged in groups of related items and each illustrated part
1s identified by a reference number corresponding to the sal,e reference number
parts iist

in the
Parts illustrations are typical, Unless otherwise mentioned in the

descrl~t ion or page heading parts are interchangeable between models. Throughout
this catalog left and r~ght sides are determined by facing the engine end (front) of
the set

Some parts list a second source for obtaining service replacement parts. A l}st of
c!lstrlbutors and their addresses are located toward the rear of this catalog.

Engine parts that have been modified or added by Onan are identified in this catalog.
All other engine replacement parts must be ordered from the engine manufacturer by
referring to the engine manufacturer ‘s nameplate and supplying all available infor-
mation. Contact your nearest engine parts dealer for assistance in ordering replace-
ment parts.

Onan/Cummin8
Generator Model

30MCGBA 30MDGBA
35MCG$A 35MDGBA
35MCGCA 351’4DGCA
40MCGCB 40MDGCB
45MCGCA 45MDGCA
45MCGGA 45MDGGA
55MCGCB 55MDGCEI
55MCGGA 55MDGGA
65MCGI)A 65MDGDA
75MCGDA 75MDGDA
75MCGOB 75MDGDB
95MCGOB 95MDGDB

Rep18C0~ent Engine

Cummins
~ngine Model

453.9-G(M)
fB3.9 -G(M)
4BT3,9-G1 (M)
4tlT3.9-G2(M)
4BT3.9-G1(M)
6B5. 9-G(M)
4BT3,9-G2(M)
6B5. 9-G(M)
6BT5.9--G1(M)
6BT5.9-G1(M)
6BT5.9-G2(M)
6BT5.9-G2(M)

Cummins

WQJ_!U??fpec ~~”

SES1770
SES1770
SES1771
SESI’772
SES1771
sEs1773
SES1772
S5S1773
SES1774
SES1774
SES1775
SES1775

Replacement engines cannot be ordered from Onan.
Order from your nearest Cummins distributor.

Generator Set I)ata Tabla

WEL AND
SPECIFICATION I WATTS

30MCGBA* 30MDGBA* 30,000
35MCGBA* 35MDGBA* 35,000
35MCGCA* 35MDGCA* 35,000
45MCGCA* 45MDGCA* 45,000

40MCGCB* 40MDGCB*
55MCGCB* 55MDGCB*
65MCGDA* 65MDGDA*
75MCGDA* :5MDGDA*

75MCGDB* 75MDGDEI*
95MCGDB* 95MDGDB*
45MCGGA* 45MDGGA*
55MCXGA’ 55MDGGA*

40,000
55,000
65,000
75,000

’15,000
95,000
45,000
55,000

ELEC”
W3i3?r——

#
#
#
#

——

#
#
#
#

#
#
#
#

ICAL D/
Wm’r

50
60
50
60

50
60
50
60

50
60
50
60

A

12
12
12
12

12
12
12
12

.—

12
12
12
12

———

yiim--

lor3
lor3
lor3
10?3

lor3
lor3
lor3
1. or 3

~ors
lor3
lor3
lor3

----1BATTERY
VOLTAGE

12 or 2
12 or 2
12 or 2
i2 or 2

{
—1
12 or 24
12 or 24
12 or 24
12 or 24

——. 1
12 or 2
12 or 2
12 or 2
12 or 2

{.——-.--i

* . The speclflcat jon number denotes customer requested oPt ions or

deviations from a standard model. The specification letter advances
(E to F, F to G, etc.) with major manufacturing changes

# - Broad range reconnectable,



SPEC AOVANCE HISTORY

Updated the generator and one of the fuel lines changed.

Snec C,

Updated all engines ~Iith exception of PlDGGA(6BNA/ to incorporate fuel
●

injection pump of “Stanadyne” design from “CAV’ design.
Mechanical Governor is now standard with Electric fiovernor optional.

1



Actuittor, Governor - ~lect~~nic 11
Alternator 12
Alternator System W/O Alternator 13
Ammeter 50

Raffle Assembly, Housing 41
8ase, Block - Terminal 51
Base, Housing 41
Bell, End (uC22) 63
Bell, Fnd (UC27) 67
9@lt, V-Ribbed - Alternator 12
Belt, V-Ribbed - w/o Alternator 13
Box, Breaker - Circuit Sa
Box, Control 47
B~ackek, Lift 44
Breaker, Circuit - Engine Contrai 47
Breaker, Circuit - Voltage Regulator 51
Break@r, Circuit - Thermal Magnet !53,54,!55
!$ypass, Fault 57

Cap, Tank - Expansion 33
Chassis, Engine/Generator 36
Cleaner, Air - MCG8A/MDGBA 10
Cleaner, Air - Rear ‘Turbo 32
Clutch 39
Control, AC 4!4
Control, Engine 47
Control, Governor 11
Cooling System 25
Cover, Access - l-lousing 41
Cover, Bell - End (UC22) 61
Cover, Bell - Er~d (UC27) 65
Cover, Bell - End (Permanent Magnet

Exciter) 68
Cover , Breaker - Circuit 53
Cover, Control 47
Cover, Guard - Belt 23
Cover, Lube - Oil Cooler 21
Cover, Manifold - Intake 30
Cover, Manifold - Rear Turbo 32
Cover, Opening - Saddle 46
Cover, Panel - Control 49
Cover, Regulator - Voltage 51
Cover, Stator - Upper (UC22) 61
Cover, Stator - Upper (UC2’7) 65
Cover, S.tator - Lower (UC22) 63
Cover , Stator - Lower (UC27) 65
Diode 61,65
Disc, Drive - Generator (UC22) 61
Disc, Drive - Generator (UC27) 65
Disconnect, Start 48
Door Aseembly, Housing 43

Elbow, Exhaust - Water Cooled 27
Element, Fuel 15
Exchanger, Heat 29
Exciter, Magnet - Permanent 60

Filter, Fuel 15
Filter, Oil - Remote 21

Gauge, Pressure - Oil 47
Gauge. Temperature - Oil 17
Gauge, Temperature - Water 47
Generator (LJC22) 61,63
Generator (LJC27) 65,67
Governor, Electronic 11
Guard, Belt 23
Guard, Belt - Alternator 12
Guard, Belt - w/o Alternator 13
Guard, Fan 63,$$
Guard, PTO 39

iiarness, Generator - AC 50
Harness, Overspeed !56
Harness, Tachometer 34
Harness, Wiring - AC Control 49
Harness, Wiring - Circuit Breaker 51
Harness, Wiring - DC Control 47
Harness, Wiring - Engine 58
Harness, Wiring - Generator 51
Harness, Wiring - Optional 58,6!$
Harness, Wiring - Permanent Magnet

Exciter S8
Harness, Wiring - Regulator 51
Head, Lube - Oil Filter 21
Heater, Coolant - Engine 26
Hourmeter 4’9
Housing, Control 46
Housing, Generator Set 41,43
Housing, PTO 39
Hub, Tachometer Drive Couping 34

Indicator Service 30
Insulator, Vibration 29
Isolator, Vibration 46

Kit, Thermostat 26
Knob, Switch 49

Label , Caution (Oil Level) 18,19
Label, Danger 49
Labels, Warning and Caution 69

Meter, Frequency 49
Module, Frequency 56
Muffler, Marine 14

Overspeed, Electric 56

Paint 69
Pan, Drip 37
Panel, Control - AC 49
Panel Assembly, Housing 43
Plunger, PRS Regulator 21
Potentiometer 51
PTO 39
Pulley, Alternator 12
Pump, Sump - Oil 20
Pump, Water - Sea 29

j,

Rail Assembly, Housing 41
Rectifier 57
Rectifier Assembly (UC22) 61
Rectifier Assembly (UC27) 65
Regulator, Voltage 51
Relay, Crank 47
Re~ay, Disconnect - Start 4@
Relay, Low Coolant Level 24
Relay, Run 47
Resistor, Engine Control 47
Resistor, Fault Bypass 57
Resistor, Gauge - Oil Temperature 17
Rod, Governor 11
Roof Assembly 41
Rotor Assembly (UC22) 61
Rotor Assembly (UC27) 65
Rotor Assembly, Exciter (UC22) 61
Rotor Assembly, Exciter (UC27) 65
Rotor, Exciter 68

Saddle, Housing - Control 46
Screen, Inlet - Air (UC22} 63
Screen, Inlet - Air (UC27) 65
Sealant, Thread 69

2



Index

Sender, Coolant 5,7
;aender, Leve i - Water 24
Sender, Pressure - Oil 5,7
Sender, Tachometer 34
Sender Temperature - Oil 17
Sender , Temperature - Water 5.9
Sensor , Magnetic - Speed 11
Skid 36
Solenoid, Shut-off -- Fuel 16
Starter 22
Stator (UC22) 61
Stator (UC27) EiEi
Stator, Exciter (UC22) 63
Stator, Exciter (uC27) 67

* Stat Or, Exciter (Permanent Magnet
Exciter) 68

strip, Marker 47
Support Assembly, Housing 28
Support Assembly, Front Panel 43
Switch, Level - Low Oil 18,19
Switch, Oil - Latch 5,7
Switch, Rotary 49
Switch, Shutdown - Oil 5,7
Switch, Temperature - Hi-Engine 5,9
Switch, Temperature - Hi-Exhaust 27
Switch, Toggle - Fault Override 57
Switch, Toggle - Start/Run/Stop 47

Tachometer 34
Tag, Caution (Coolant Heater) 26
Tank, Expansion 33
Tensioner, Belt - Alternator 12
Tensioner, Belt - w/o Alternator 13
Terminal, Block - Engine Control 47
Terminal, Block - Option Wiring Harness 59
TnPminal. “. - . . ..a . , Block - Voltage Regulator 51
Transformer, Current 50,,
Turbo, Rear 32

Valve. Shutoff 1S
Varister (lJC22) 61
Varieter (UC27) 65
Voltmeter, AC 49
Voltmeter, DC 47

.



4

/

\



Engine Parts
M-G$A, M-aCA, W-0C8

IWF WAN
m. PART MO.

1 193-0353
2 187-0146
3 50!5-1373

5 332-1356
6 850-2008
7 E156-0013
8 332-1292

9 8S6-OO1O
10 502-01?!5
11 193-0430-01
12 309-0561
13 309-0159
14 505-0059
15 505-0104
16 193-0375
17 502-1043-03
18 501-0586
19

501-0577
501-0809

2(9 518-0548-08

PART
OE9CiXPTION

Sender, Temperature - Oil
Washer, Sealing
Bushing, fieducer

(M22 x 1!8NPTI=)
Screw, H*X t{ead

(M8 x 1.23 x 14}
Clamp, LooP
Washer, Lock (M8)
washer, Lock EIT (1/2)
Bracket Assy, Terminal

(includes Parts Marked ‘)
Washer, Lock EIT (3/8)
Adapter, Pipe
Sender, Pressure - Oil (E123)
Switch, Oil - Shutdown)
Switch, Oil - Latch
Tee, 81aGk (1/8)
Nipple, Pipe (1/8 x 1.50)
Sender, Coolant
Elbow. Adapter - Male
Heae, l=uel {supply)
Hose, Fuel (Return)

Spec A
8egin Spec 8

Clip

REF O@JAN
w. PART NO.

21 332-1794
22 148-0925
23 504-0176
24 102-1415
25 102-1147
26 503-0131
?7 503-0227
28 517-0291
29 800-2112

30 319-1248
31 800-0024

32 856-0008
33 502-0176
34 503-0276
35 309-0618
36 193-0429-01
37 505-0231
38 821-0016
39 870-0257
40 809-0036

41 508-0051
42 870-0188

QTY PMT
U8Eo 0E8UtIPTIQM

Tie, Cable
Bracket, Remote Fuel
Valve, Oil Drain
Adapter, Oil Drain
Gasket, Oil Pan Drain
Clamp, Hose
Hose, Rubber, 18”
Plug, Taper
Screw, Hex Head

(M12 x 1.75 X 30)
Plate, Ground
Screw, Hex Head

(5/16-18 X 1/2)
Washer, EIT (5/i6)
Adapter, Pipe
thxe (.3110 X .5000 X 42”)
Switch, HET
Sender, Water Temperature (El:
Bushing, Reducer (1/2 x 3/8)
Screw (5/16-18 x 3/4)
Nut (5416-18)

*Screw, Round Head
*S&7#3&)

*Nut, Imluating

5



\

\

6



REF OMM
MO. PART NO.

1 856-0013
2 332-1292

:
6
7
8
9

10

518-0391
501”057s
5W-1131
504-0011
193-0375
Sol-o!w

501-05?7
~ ~.~~

518-0548-08
332-1794
148-0$25
!502-1043-03
821-0016

QTV
tx5Eo

2
1

AR
1

:
1
1

1
1
1
1
1
3
2

PART
iESGRiFTiO?i

Washer, Lock - EIT (1/’2”)
Breclm Aeayr Terainal

Includes Parts ?$arkad *)
Sealant, Thread
Hose, 011
Adapter, P4a10
Valve, Shutoff
Sender, CmIant
time, fuel - stiPPly
floe%, Fuel - Return

Spec A
8eqirI S*C B

clip
Tie, Cable
Bracket, l?amote Fu@i
Elbow. Adapter - Male
Screw, Cap - Hex Head

(!i/16 x3/4”)

=F OMAW
m. PWMO.

19
20
21
22
23
24
25
26
27

870’0257
50.5-0104
309-0561
1$3-2430-01
502-01’?5
30$-0159
505-M)59
602-0176
MN)- 2054

2
1
1
1
1

:
1
2

28 332-1356 1
29 950-2008 1
30 856-0010 2
31 503-0276
32 909-0036 :

33 508-0051 1
34 870-0196 1

PAW
M$awnolo

Nut, Lock - *X (5/16-18)
Nipple, Cloa (1/Flx 1.50)
Switch, Shutdown - Oil
Sender, Pressure - Oil (E123)
Adapter, Pipe
Switch, Oil - Latch
Tee, Bl=k (1/8”)
AdapteP, Pipe
Screw. Hex Head

(M6x 1.2$X 14)
Clmnp. Loop
Washer, Lock (kt8)
Washer, Lock EIT (1/2”)
ttuse ~.3~ 10 x .50 00 X 42”)

*Straw, Round Head
(*3x7/t3 Lg)

*!Nasher, Fiber
‘Nut, Insulating



J ‘+

\

8

,’



REFmAai
m. PART Noj

1 193-03s3
2 187-0146
3 505-1373

9 i3i2”oo75

sender, Iawperdtwe - Oil
Wdadwr, !kailng
~ushi~, !ia@cer

(W? x i/8 NPTF)
Gasket. Drain - oil part
Adapter. Ora!n - Oil
Fltmw, 90”
Home Aasy, oil
Swatch.

e.—––
tmpera~we -

Hi-Engine
screw. Machine - Round l+ead

(8-32 x i/4)
‘Wa@wr, Lock (S8}
Sender. Temperature - Water
(EI?6}

*F
NO.

12

13
i4
15

16

il
i~
19
20
21
22

W8-0C13
3iQ-124S
WO-0024

856-0008
Sia-omi
50&-023i
505-0108
.505-0iQ8
5os-oi17
S04”O02B
502-0827

Hu*h i rtg
)ditmla. !Uwr

F~@ (

T)
Fitting. Hose - Barb

9



i4

2f)/

10

>/”,



REF 0F4M
No WU I!@.

d 526-0179
5 815-0172

7 150-?2s1
8 870-0053
9 526-0008

10 800-2061

11 WKMO07

12 870-0212

13 813-0098
14 150-2218-0S
15

226-4285-01

226-4381-01

P*T
L3Es4aIPTIw

Actuator
12 volt :sPac A.B]
2A Volt is~c A-8]
12 Voi: i6egwl *C c)
24 Vii (Eh3gln Spec C)

Wtngot- !%lgnetlc - Speed
Ccn~rol. Governor

12 volt (%ec A.El)
4A ..-*. XC-A- A mat&u VU?l \3pm. n,cl?
12 volt (Optional Spec A.El;
$tandard. spat C)

24 Volt (Optional Spec A,B,
Stt%-i+w%l, spw G)

MOTE.Above can be identified

Y Terminal lock Hookup on
I)ase of control

Wadwr. Flat (s pac A.B)
Screw. Machine - Hen need

(iO-32 x 1) (Spec A,8)
~Ut, tit3X - w/El (10-32)

@pae A,Bj
End, Rod (Spec A.13j
Nut, Hex (10-32) (Spec A.B)
Washer, Flat (810) (Spec A.13)
Screw, Cap - Hex Head

(M6 x 1.5 x 2%me) (Spec A.B)
Screw, Cap - Hex Head

(1/4-20 X k) [S~c All)
N;:k::z:~k (1/4-20)

Straw (10-32 x .375)(SPOC A,E)
Rod, Governor (Spec A,B)
Lead. 46”

Spec A,8 (Used with 151-0709
Control)

Spsc C (Used with 151-0715
Control)

REF m
!’40. PA18T?40.

16
226-4285-02

??6 A:M31-02

17
226-4285-03

226-4381-03

18 332-1993
10 332-i445
20 1,49-2309
71 800-2110

22 850-2012
23 526-0196

24 526-0219
25

150-2477
150-2537

26 332-0051

QTY

1

1

1

3
6
1
2

2
2

2

1
1
1

DEmp!%m
Lead, 25”

‘!lpec A,& (Wed w}th 151-070$
Control)

Spat C (Wed with 151-0’715
Comtro! )

t.cad, 42-
Spec A,B (Ueed with 151-0709

CQntrol )
Spec C {Used with 151-0715

Control]
Terminal. Ilec:ep!acI@ (SPec A,El)
Tie,, Cable
B~,wket, (kw.%roller
Straw. Cap - Han Hww

{M*2 x 1 75X 201m)
Washer, Lock (M12)
Washer. Flat - A}um!num

(7/32 IOX ?/16 00)(Soec A,fl)
Washer. Flat {17/32”’) (Spec A 8]
Peck-. Gavernor - klount~ng

(Includes Bracket. Clevis,
Spring and Lever)

Spat A.8
8egin Spec C

Clip, Wire (Spec A.B)

Note: Electronic Governor was Standard on %ec A 8 R
but Optional on Spec C Cumins provided %chanical
Oovernor as Standard For Spec C.

11



Al~~rnatQr

r—--6 4

21 /

19

l’2

REF OMAN
NO. PARTM).

1
191-1966-01
191-1966-02

2 130-3819
3 130-3823
4 191-2064
5 191-2081
6 821-0018

‘? 81!5-0797-03
8 860-2009

9 850-2010
10 526-2120

QTY PART
UsEo DESCRIPTIU

1
1

Alternator
12 volt, 1s0
24 Volt, ISO

8racket, Belt Guard
Guard, Belt
Bracket, Belt Tensioner
Brace, Alternator
Screw, Locking Hex Head

(1/4-20 X .62)
Screw, Hex Flange Head
Nut, Hex - Machine

(M1O x 1.5)
Washer, Lock (M1O)
Washer, Flat (M1O)

REF ONAN
m. PART NO.

11 191-19B9-04
12 800-2061

13 526-2100
14 800-2059

15

:;
18
19
20
21
22

860-2008
191-2069
191-2080
191-2070
511-0161-08
815-0797-02
815-0798-01
850-2008

QTY PART
USED DESCRIPTI~

1 Spacer
1 Screw, Hex Head

(M8 X 1.25 X 40)
5 Washer, Flat (M8)
4 Screw, Hex Head

(M8 x 1.25 x 30)
1 Nut, Hex (M8 x 1.25)
1 Support, Alternator
1 Pulley, Alternator
1 Tensioner, Belt
1 Belt, V-Ribbed
1 Screw, Hex Head Flange
2 Straw, Flat Head
1 Washer, Lock (M8)

12



8

,,

Alternator System
W/O Alternator

REF ONAN
No. PART NO.

1 191-1965
2 130-3829-02
3 511-0161-09
4 191-2092-02
5 821-2045

6 815-0798-01

QTY P#JtT
USED DESCRIPTI@l

1 Tensioner, 8elt
Guard

; 8elt, V-Ribbed
1 Bracket
3 Screw, Locking - Hex Head

(t@x 1.25x 16)
2 Screw, Flat Head Cap

(M8 x 1.25 x 25)

11

4

6 \

7
/
1

REF (NAN QTY PART
w. PART NO. USED DESCMPTIUN

7 815-0797-02 1 Screw, Hex Head - Flanged
(M1OX 1.25 x 70)

8 800-2063 1 Screw, Hex Head
(M8x 1.25x50)

9 526-2100 1 Washer, Flat (M8)
10 370-4080-02 1 Spacer, Guard
11 870-0212 3 Nut, Self Locking (Flange)

13



Muffler “

2

Marine

Q
-./---.-._w
~<. -. ——_____-.. >- ,=: --.-,_:___
... ., ....-.- ----- .<
------ .: ’.-

-—_.l . .-
-.

------- .

REF (MAN
NO. PART M).

1 155-2012
2 503-1180
3 155-1002

QTV
USED

1
8
1

PART
DESCRIPTION

Muffler, Marine
Clamp, Hose
Strainet-

14



Fuel Filter

.’

.

RI% ONAN
NO. PART NO,

1 501-0573
2 800-2110

3 850-201.2
4 149-2309
5 821-0030

QTY PART REF ~AN
USED DESCRIPTION No. PART NO.

1 Hose, Fuel 6 149-2308
2 Screw, Cap - Hex Head 149-2406

(M12 X 1.75 X 20) 7 505-0055
2 Washer, Lock - Spring (M12) 8 502-1129
1 Bracket, Filter - Fuel 9 502-0054
2 Screw, Head - Locking

(3/8-16 X l“)

15

cxi6

996B

QTY PART
USED DESCRIPTION

1 Filter, Fuel
Element, Fuel

: Plug, Head - Square
1 Connector, Male
1 Elbow, Street



Fuel Shut-Off Solenoid

1

REF ONIW QTY PART
Ml. F%RTMO. llSEIl DESCRIPTION

1
307-2725-01 I

307-2’?25-02 1

Solenoid, Shut-Off -- Fuel
24 Volt, Energize to Run -

Isolated Ground
12 ‘dolt, Energize to %,$)?-

Isolated Ground

16 \

C1S4

,



/--4s$$s$$

Oil TOqmr*ture (3auge

2

1

REF ONAN
No. PART NO.

193-0330

226-4153-01
226-4153-02

001’004

QTY PART
USED C9ESCRIPTION

1 Gauge, Temperature - Oil
Lead, 7“ Long

1 Black Wire (M129G/M124G)
1 Red/Orange Wire (M1291/M1241)

17

REF ONAN
NO. PART NO.

3 193-0250
4 193-0353
5 505-1373

QTY PART
USED DESCRIPTION

Resistor (24 Volt Sets)
Sender, Temperature - Oii
Bushing, Reducer



Low Oil Level
(UCQOA. WCOOB, H(XXM, MOGOA,

6Q.

“[;,,,.

p
..

1

11 —C--9

REF (9NAN
NO. PART NO.

502–1149
2 502-1043-03
3 502-0802
4 501-0587
5 800-2118

6 526-2140
‘1 503-0731
8 502-0313
9 505-0131

10 122-0789-02
1 509-0281-03

;; 503-1418

QTY
USED

2
2
1
2

2
2
‘1

i
1
1

“ml-- f \\

,,t$#kp-m ,,=

PART
DESCRIPTION

Tee, Street (1/2 ND-)
Elbow, Male - Adapter
Bushing (1/2 x 1/4)
Hose, Oil
Screw, Cap - Hex Head

(M12 X 1.75 X 60)
Washer, Flat (M12)
Clamp, Hose
E 1bow
8ushing, Reducer
Connection, Spacer
Seal, Rectangular
Bulk Hose (Order by the foot -

2 feet reqtii-ec)

23

REF ONAN
No. PART NO.

Z3 502-0176
14 870-0212
15 402-0610
16 526-0018
17 332-2430
18 502-0051
19 .502-0395
20 309-0619
~: 309-0620
22 821-0018

23 98-6398

QTY
USED

i
4
8
2
1
~
1
i
2

1

7 1O02C

PART
DESCRIPTION

Adapter, ?~pe
FJut, ~oci~incj (1/4)
Isolator, V<br.aT~On
Washer, Flat
Terminal, Fasten
Coupling (1/8)
Connector, Hose
Switch, I.evel - oil (S113)
Bracket, Switch - Oil Level
Screw, Head - Locking

(1/4-20 x ,62)
Label, Caution



Low Oil Level
{WC(MA MC43CA, 84(33CS MDIWA,

M06CA, and Wbf3CEtj

2

9$17C

FiEF ONAN
NO. PART NO.

. 502-ii49
2 502-1043-03
3 502-0802
4 502-1043-05
5 800-2118

6 32G-2:A0
7 503--073:
8 502-0313
9 505-0151

:0 :22-0789-02
11 509-0281-03
12 503-1418

13 502-1074--01

QTY
USED

z
2
1
2

.

PART
DESCRIPTION

‘ee, St~eey (1/2 !JPT)

Elbow, Male - Adapte-
i3dsning (1/2 x 1/4)
Eibow, Male - Adapter
Screw, Cap - -iex Head

(M12x 1.7’5 .x60)
Washer, Flat: [M12)
C;arnp, Hose
Eibow, Adapter - Hose
Flushing, Reduce”
Connection, Spacer
Seal, Rectangular
%lk Hose (Order by the foot -

I foot required)
Adapte-, ~lai~ (Use on-:y Witm

Remote Oil Filter)

REF ONAN QTY PART
NO. PART NO. USEII DESCRIPTION

870-0212
40~-06~0

526-0018
332-2430
502-0051
502-0395
309-06:9
309-06?0
9~:-oo~8

23 501-0588 ~

24 501-0576 .?

2.5 302-0133 ~

26 504-0011 1
27’ 502-1148 i
28 98-6398 -i

NUr, . C)cking F~~nge (1/3)

Isolator, Vibration
Washer, Flat
Terminal, Fasto~
,-uaup::ng (:/8)
Connector, Hcse
5wl:ck, Level - 0<1 (S113)

Bracker. -eve: - ‘>;.
Screw, ?eaa - L.ock:~5

(1/4-20 X .62)
Hose, Oil
Hose, O;l
Flbow, Street (90°)
Valve, Shut-Off
Coupiing, 9ulkneac
Label (Cai.it;or - Oi: ~eve’}



REF PART (JTY
w. rm. USED

1 120-1200 1
2

501-0532 1

!501-0574 1

PART REF PART QTY
DESCRIPTION ND. w. USED

Pump, Sump - Oil 3 502-1130 1
Hose. Oil 4 502-1035 1

MCGBA, MCGCA, MCGCB, MDGBA, 5 102-1147 1
MDGCA, MIGCB 6 526-0122 16
MCGDA, MCGDB, MCGGA, MDGQA, 7 800-2062 2
MDGDB, MoGGl$

20

994B

PART
DEBCRXPTIUN

Adapter, Hose
Adapter, Hose
Gasket, Drain - Oil Pan
Washer, Flat (M8)
Screw, Cap - Hex Head

(M8x 1.25x45)



Remote Oil Filter
MDMM, 14DOCA, MO(MX, UDW3A, NDQDA, WDODIB

(r

@

li

REF ONAN
NO. PART m.

1 102-1429
2

501-0571-14
501-0571-15
501-0597-01
!301-059’7-02

3 502-1169

505-1468
4 509-0290-04
5 502-1128
6 501-0572
7 122-0781
8 800-2112

(8

OTY

1

1
1
2
2
1
2

l!!

c

/1

PART REF W
DESORXPTION

Cover, Lub Oil Cooler
Hose, Flexible

MDGCA,MDGCB (TOP Turbo)
MDGDA,MOGDB(Top Turbo)
MDGCA, lWIGCtl (Rear Turbo)
MC)(3DA,MDGDB (Rear Turbo)

Connector, Female - ?KN2CA
l@GCB, MOO(IA, MOGDB

Plug, Threaded !4GC?A, MOGCA
Seal-O-Ring
Connector, Male
Hose
Bracket, Filter - Oil
Screw, Cap - Hex Head

(M12 X 1.75x30)

MO.

850-2012
821-0018
122-0783
502-1127
122-0790
102-1428
102-1431
102-1430
509-0288-05
505-1462
800-2063

526-2100

QTY
WED

PART
DESC81PTIfM

Waaher, Lock (M12)
Screw, Locking (1/4-20 x .62)
Head, Lube - Oil Filter
Elbow, Brass (90”)
Gasket, Filter Head
Gasket, Oil Cooler Core
Plunger, PRS Regulator
Spring, Compression
Seal-O-Ring
Plug, Threaded
Screw, Hex Head

(kt8X 1.25x50]
Washer, Flat (M8)

21



$t~rter

REF WAN
m. PART NO.

1 800-2088

2 850-2010
3

191-1961
191-1963-01
191-1962-02
191-1963-02
191-2103

3

MM $TYQ
PARTw.

3

3

3916854
3910563 ;
391837’7
3910564 :

1

Screw, Cap - Hex Head
(M1OX 1.5x35mm)

Washer, Lock (MIO)
Starter

12 Volt, Negative Ground
12 Volt, Isolated Ground
24 Volt, Negative (hwund
24 Volt, Isolated Ground
24 Volt, Negative Ground

22



.

REF ONAN
w! PAJtT NO.

1 130-3817
2 130-3818
3 130-3820
4 130--’’821
5 130-3822
6 821-0010

7 800-2085

PART
DESCRIPTION

Guavd, Belt
Cover, Guard - Belt
Bracket
Bracket

,/
0

‘ ‘c\

c

/

REF ONAN QTY
m. PART MO. USED

8 800-2010 2
9 800-2111 2

10 850-2012 2
Bracket 11 860-2009 1
Screw, Cap - Locking Head 12 800-2086 1

(1/4-20x 1/2)
Screw, Cap - Hex Head

(M1O X 1.5 X 20)

23

“\

‘%9

/’

5

PART
DESCRIPTION

Washer, Lock (M1O)
Screw, Cap - Hex Head

(M12 X 1.75x 25)
Washer, Lock (M12)
Nut, Hex (M1O x 1.5)
Screw, Cap - Hex Head

(MIO X1.5X 25)



Low Coolant Level

REF PMT QTY
m. m.

PART
W.CRIPTICX

1 193-0322 1 Sender, Level - Water
2 Re 1ay

307-2643 24 Volt
307-1886 1 12 volt

REF PM m Pm
No. No. llESCSIPTIa

3 812-0076 1 Screw, Round Head Machine
(#8-32 X 5/16)

4 853-0005 1 Washer, Lock ET (*8)



Cooling System

,—

REF ONAN
NO. PART NO.

1

503-0183

503-0183

.
-’

502-0827
502-0827

4!??/2

QTY
USED

2

3

3
~

2

~--.-- --

PART REF ONAN
DESCRIPTIffl ND. PART NO.

Clam, Hose - Keel Cooling 3 505-0108
Stanaad iube Filter -

Isoiated Ground Alternator
Remote ivibe ~~:te~ - A?v

A~ter?ator 4 505-0056

Connector. 8arbea
Keel Cooling Units 5 502-1030

Heat Exchanger Coo~~~G -
%note Lube Fiiter - Any
Alternator

PART
OESCRIPTI~

25



Coolant Heater

4

/--.

1

(Y

fUEF ONAN
NO, PART MO.

1

333-0291-01
333-0291-02

2
333-0292-01
333-0292-02

QTY
U8E0

:

1
1

PART REF CMAffJ Qn’
OE8CRIPTICN m. PAR?m. U8Eo

Heater, Engine Coolant (750W) 3 50S-0108 1
120 volt 4 502-0827
240 Volt 5 505-0100 ;

Kit, Thermostat 6 98-6030 1
120 volt
240 Volt

26

I

PART
0E8CRIPTIW

Tee (1/2”)
Fitting, Hose
Nipple, Close (1/2”)
Tag, Caution



Mater Cooled Exhaust Elbow

REF
M).

1

5

6
7

14

15
16

PART MO.

505-1461

155-2601
800-2513

526-2100

503-1815
505-1460

503-1138
502-0313
503-0W5
503-1418

309-0631

812-0059

856-0001
526-1002

-INS QTY.
PART NO.

3911870 1
1
4

4

1

2

2
2

PART
QESStIPTIUi

E= Flange (90°) -MOGBA.

Gasket, Elbow
Elbow, Exhaust
screw, Cap - Hex Head

(M8x 1.25x20) -
NCGBA,WC@A,~BA,_

Washer, Flat (~) - ~@fI.

Hose, Turbo
Nip,]le, Pipe - MCGBA,MCGGA,

MoG8A,kKX=A
clamp, Hose
Elbow (1/8NpT)
Clmp, Hose
Hose, Bulk - 1/4” (Order by

the foot - I foot required)

Switch, Temperature -
Hi-Exhaust

Screw. Machine - Round Head
(#6-32 X 1/4)

Washer, Lock - EIT (86)
Washer, Flat (s6)

21



Heat Exchanger

3

1Oooc

28



Heat Exchanger

RtiF CMMIN$
ND. PART NK}.

1 S-610
2 43828C
3 43828D
4 63549
5 176743
6 3275209
‘1 3905047
8

3905052

3905051

9 3905057
10 3905344
11 3908226

12 3912940
13 3910583
14 S-1047-A
15 68139
16

391’7992

3917990

17 3018920

QTf
U8ED

4
4
4
2
1

!

1

1

2
2
4

2
1
1
1

1

1

2

PART
DESCRIPTIW

Washer, Lock (7/16”)
Clamp, Hose (1-9/16 - 2-1/2”)
Clamp, Hose (2-1/4 - 3“)
Hose, Pl~in (60.45 ID)
Hose, Elbow (44.45 Ill)
Hose, Plain (44,45 ID)
Tube, Transfer - Water
Tube, Tratvsfer - Water

MCGDA,MCGDB,MCGGA,MDGDA,
MOG13B,MDGGA

MCGBA,MCGCA,MCGCB,MDGBA,
MDGCA, MDGCB

Clamp, Retainer
Bracket, Exchanger - Heat
Screw, Flanged Cap

(M1O X 1.50 X 95)
Insulator, Vibration
Exchanger, Heat
Adapter, Male (90°)
Adapter, Male (45”)
Line, Vent

MCGDA,MCGDB,MCGGA,MOGDA,
MDGDB,MDGGA

MCGBA,MCGCA,MCGCB,MDGBA,
MDGCA,MDGCB

Tie

Rff WIN8
ND. PART Ml.

19 67950
20 137795

21
108580

108580

22 209773
23 3008400
24 3279096
25 3905058
26

3905067

3905064

27 3910495

28 3912019
29 3905319
33 3907007
34 3906697
35 3902460

36 3008468

29

QTY
USED

1
1

2

3

6
1
1
1

1

1

2

1
1

:
3

1

PART
DE8CRIPTKIN

Clip
Screw, Cap - Hex Head

(3/8-16 X 5/8”)
Hose, Elbow

MCGDA,MCGDB,MCGGA,MDGDA,
MDGDB,MDGGA

MCGBA,MCGCA,MCGCB.MDGBA,
MDGCA,MDGCB

Clamp, Hose
Gasket, Pump - Hydraulic
Brace, Hose
Tube, Pump - Sea Water
Tube, Pump - Sea Water

~G9A,M~DB ,~GGA,MDGDA ,

MDGDB,MDGGA
MCG8A,MCGCA,MCGCB,MDGBA,

MDGCA,MDGCB
Screw, Hex Flanged

(M12 X 1.75x30)
Pump, Water - Sea
Hose, Elbow
Connection, Inlet - Water
Seal, Ring - Rectangular
Screw, Hex Flanged

(M1OX 1.50 X 25)
Plug, Pipe



/“
2

REF ONAN
No. PART NC).

1 154-2831
z 154-2833-01

3 503-086’?
4 503-1708
5 140-2641
6 140-1260
7 140-2008
8 140-2647

Air Cleaner
(MC6BA-&MCNJBA)

4
/“ 3

QTY PART
USED DESCRIPTION

1 Cover, Manifold - Intake
1 Gasket, Cover - Intake

Manifold
3 Clam~, Hose
1 Hose”, Inlet

1 Tube Ae.sembly, Air Cleaner

1 Fitting( Filter - SafetY

1 Indicator, Service

i Clamp, Cleaner - Air

30

REF ONAN QTY
NO. PART NO. USED

987B

PART
DESCRIPTION

9 140-2646-01 1 Cleaner, Air

10 140-2643 1 8racket, Clearler - Air

11 191-1988 2 Spacer
12 850-2012 4 Washer, Lock (M12)

13 800-2115 2 Screw, Cap - Hex Head
(M12 X 1.75X 45)

14 800-2110 2 Screw, Cap - Hex tiead
(M12x 1.75x20)



Rear Turbo

31

10030



REF
m.

i

2
3
4

:

7

8
9

;!

::

::

H
Ml

19
20
21
22

;:
25

26
27
28
29
30
31

32
34
35
36
37
38

39

:$
44

PART W.

821-2046

332-1554
130-3921
503-1262

502-0395
503-1’711-02

821-2065

191-1988-01

501-05W-11
140-2654
501-05$4-12
503-1813-09
503-0685
502-”0311:!1
505-0007
503-01,U3
503-146’7-02

505”14!59
509-0286
504-0003
127-0406
~~~d-tAi?K“.””

503-1136

503-1814-01

503-1814-02

127-0408
127-0409

526-2120
860-2009

501-0590-01

501-0590-02

502-1030
505-0151
504-0005
503-0868
140-2660

154-2833-01

154-2833-02

154-2831

154-2832-01

502-0133
505-0056
130-3721-01

CXIMMNS QTY.
PART NO. USED

3

2
1

2

3911732 ;

:
1
2
?(.
1
1
4

:
1
4

1

1

1
3

3907978 4
4
4

1

1

1

1

1

1

PART
DESCRIPTION

Screw, Cap - Locking Head
(M8x 1.25x20)

Clamp, Loop
Tank, Expansion
Hose, Bulk - 5/16”10 (Order

by the foot - 3 ft. required)
Connector, Hose
Hose, Bulk - 1/4” ID (Order

by the foot - 3 ft. required
for 4 cylinder, 4 ft.
required for 6 cylinder)

Screw, Cap - Hex Head Locking
(M1OX 1.5x45)

Spacer
Clamp, Hose
Hose
Tube, Intake - Air
Hose
Clamp, Hose - T Bolt
Clamp, Hose
Elbow, 1/8 NPT
Bushing, Reducer (1/4-1/8)
Clamp, Hose
Hose, Bulk - 3/4” IO {Order

by the foot - 2 ft. required)
Adapter, Reducing
Washer, Sealing
Valve, Drain
Gasket, Drain - Turbo Oil
Connection, Drain - Turbo Oil
Clamp, Hose
Hose, Drain - Turbo

MCGBA,MCGCA,MCGCB,MDGBA,
MDGCA,MDGCB

MCGDA,MCGDB,MCGGA,MDGDA,
MDGDB,MCUGA

Adapter, Turbo
Gasket, Turbocharger
Stud
Washer, Flat (MIO)
Nut, Hex (M1O x 1.5)
Hose, Flexible

MCGBA,MCGCA,MCGCB,i4DGBA,
MDGCA,MDGCB

MCGDA,,MCGDB,MCGGA,MDGDA,
MDGDB,MDGGA

Connector, Hose (90”)
Bushing, Reducer (1/2-1/4)
Valve, Drain
Clamp, Hose - T Bolt
Cleaner, Air
Gasket, Cover - Manifold

MCG8A,MCGCA,MCGCB,MDGBA
MDGCA,MDGCB

MCGDA,MCGD8,MCGGA,MDGDA,
MDGDB,MDGGA

Cover, Manifold - Intake
MCGBA,MDGCA,MCGCB,MDGBA

MDGCA,MDGC8
MCGI)A,MCGDB,MCGGA,MDGOA,

MDGDB,MDGGA
Elbow, Street (1/2-90”)
Plug, Pipe
Cap, Expansion Tank

32



Expansion Tank

10
5

/

I

I

I
Ill 12

/13

/
B

1

QTY
USED

/
2

—

980A

PART
DESCRIPTIffl

REF PART
No. No.

P#JIT
DESCRIPTION

QTY
USED

Spacer
Connector, Hose
Hose, Bulk - 3/4” ID (Order by

the foot, 2 ft. required)
Clamp, Hose
Bushing, Reducer (1/2 x 1/4)
Valve, Drain
Elbow, Street - 90” x ~/2)
Plug, Pipe (1/2”)
Cap, Expansion Tank

3 Screw, Hex - Locking
(t48X 1.25x20)

2 Clamp, Loop
1 Tank, Expansion

Hose, Bulk - 5/16”ID
by the foot - 3 ft.

2 Connector, Hose

Head
,i..

(Order
required)

8 191-1988-01 2
9 502-1030 1

10 503-1467-02 -

1 821-2046

2 332-1554
3 130-3921
4 503--0276 11 503-0183 4

12 505-0151
13 504-0005 :

502-0133 1
5 502-0395
6 503-1418 Hose, Bulk - 1/4”10 (Order by

the foot - 1 ft. reauired for 505-0056 1
130-3721-01 14 cylinder, 2 ft. required

for 6 cylinder)
‘1 821-2065 2 Screw, Head - Locking

(M1O X 1.5 X 45)

33



Tachometer

.14

.

8
AWL

\ ‘L+
\-
7

‘6 Y/~—-—-—-—-w

d i‘“k...-_,,.”,//”
b. ----

-..., R,
... \

w- ‘983A

QTY
USED

1

REF OWN QTY PART
No. P~T ~. USED DESCRIPTI(M

PART
QESCRIPTICIN

REF OWN
No. PART W.

Washer, Flat (M6)
Screw, Hex Head (M6 x
Adapter, Angle Drive
Sender, Tachometer
Splice, Lead
Lead
Lead

8 ?526-2080 1
9 800-2029 1

10 302-1958-03 1
11 302-1931 1
12 332-1506 2
13 226-4369-02 1
14 226-4369-01 1

1 338-2712
302-1873-01 1 *
332-1445 5
302-1960
509-0281-08 ;
302-1959
509-0281-18 :

Harness, Tach
Tachometer
Tie, Cable
Hub, Tach Drive Coupling
Seal, Rectangular Ring
Adapter, Tach - Off Drive
Seal, Rectangular Ring

2
3
4
5
6
7

34



Engine/Generator Chassis .-

14

Ioolc



REF UNAN
No. PART No.

1
403-2956

403-3124

L

402-0030
402-0630-03

402-0642

3
402-0466
402-0630-01

402-0642

4 800-0091

5
526-0028
526-0028

526-0028

6 850-0060
7 862-0016
8

526-0028
526-2183

526-0112

9
850-0060
850-2016

850-0070

10
862-0016
862-0019

11
800-0092
800-2173

800-0133

QTY
USED

1

1

2
2

2

2
2

2

8

8
8

16

9
9

:

2

:

2

:

2
2

2

PN?T
OESCRIPTl@l

Skid
MDGt3A,McGcA,McGc8 ,MDG8A,

MDGCA,MDGC8
MCGOA,MCGDB,MCGGA,MDGDA,

MDGDB,MDGGA
Cushion, Rear

Normal Duty
Heavy Duty - MCGBA,MCGCA,

MCGC8,MDGBA,MDGCA,MDGC8
Heavy Duty - MCGDA,MCGD8,

MCGGA,MDGDA,MDGDB,MDGGA
Cushion, Front

Normal Duty
Heavy Duty - MCGBA,MDGCA,

MCGCB,MDGBA,PIDGCA,MDGCB
Heavy Duty -“ MCGDA,MCGDB,

MDGGA,MDGDA,MDGDB,MDGGA
Screw, Cap - Hex Head

(1/2-13 X 1-1/’4”)
Washer, Flat (1/2]

Normal Duty Cushions
Heavy Duty Cushions -

MCGBA,MCGCA,MCGCB,MDGBA,
MDGCA,MDGCB

Heavy Duty -- MCGDA,MCGDB,
MCGGA,MDGDA,MDGOB,MDGGA

Washer, Lock - Spring (1/2)
Nut, Hex (1/2--13)
Washer, Flat

Normal Duty (1/2)
Heavy Duty - MCGBA,MCGCA,

MCGCB,MDGBA,MDGCA,MDGCB
(M16)

Heavy Duty - MCGDA,MCGDB,
MCGGA,MllGDA,hUIGDB,MDGGA
(5/8)

Washer, Lock - Spring
Normal Duty Cushions (1/2”)
Heavy Duty - MCGBA,MCGCA,

MCGCB,MDGBA,MDGCA,MDGDB
(M16)

Heavy Duty - MCGDA,MDGDB,
MCGGA,MDGDA,MDGDB,MDGGA

Nut(5/8~

N&mal Duty (1/2-13)
Heavy Duty - MCGDA,MCGDB,

MCGGA,,MDGDA,MDGDB,MDGGA
(5/8-11)

Screw, Cap - Hex Head
Norma”l Duty (1/2-13 x 1-1/2)
Heavy Duty - MCGBA,MCGCA,

MCGCB,MDGBA,MDGCA,MOGCB
(M16 x 2 x 40)

Heavy Duty - MCGDA,MCGDB,
MCGGA,MDGDA,MDGDB,MDGGA
(5/8-11 x 1-3/4)

REF @AAN
M. PART NC).

12
526-0182
526-2183

526-0112

13 800-0090

14 856-0013
15 800-2111

16 850-2012
17 800-2112

18 526-2148
19

800-0156
800-2173

800-0133

20
526-03B9
526-2183

526-0112

21 526-0027

22
850-0079
850-2016

850-0070

23
862-0008
862-0019

24 403-3115
25 403-3116
26 337-0090
27 332-1473
28 800-0026

29 856-0008
30 870-0257

36

QTY
U8Eo

2
2

2

1

2
1

7
6

6

2
2

2

2
2

2

2

2
2

2

2
2

1
1
1
1
1

:

PART
OHWRIPTNJN

.
“%,

3, v

Washer, F ..,,.J
Normal ~~ty (1/2”)
Heavy Duty - MCGBA,MCGCA,

MCGCB,MDGBA,MDGCA,MDGCB
(M16)

Heavy Duty - MCGDA,MCGDB,
MCGGA,MDGDA,MDGDB,MDGGA

Screw, Cap - Hex Head
(1/2-13 X 1)

Washer, Lock - EIT (1/2)
Screw, Cap - Hex Head

(M12 X 1.75x 25)
Washer, Lock - Spring (M12)
Sereii, Cap - Hex Head

(M12x 1.75x30)
Washer, Flat (M12)
Screw, Cap - Hex Head

Normal Duty (3/4-10 x 2-1/4)
Heavy Duty - MCGBA,MCGCA,

MCGC8,MDGBA,MDGCA,MDGCB
(M16 x 2 x 40)

Heavy Duty - MCGDA,MCGDB,
MCGGA,MDGDA,MDGDB,MDGGA
(5/8-11 X 1-3/4)

Washer, Flat
Normal Duty (3/4)
Heavy Duty - MCGBA,MCGCA,

MCGCB,MDGBA,MDGCA,MDGCB
(M16)

Heavy Duty - MCGDA,MDGDB,
MCGGA,MDGDA,MDGDB,MDGGA
(5/8)

Washer, Flat (3/4) - Normal —7..

Duty ‘)
Washer, Lock - Spring

,,>-’

Normal Duty (3/4)
Heavy Duty - MCGBA,MCGCA,

MCGCB,MDG8A,MDGCA,MDGCB
(M16)

Heavy Duty - MCGDA,MCGDB,
MCGGA,MDGDA,MDGDB,MDGGA
(5/8)

Nut, Hex
Normal Duty (3/4-10)
Heavy Duty - MCGDA,MCGDB,

MCGGA,MDGDA,MDGDB,MDGGA
(5/8-11)

Bracket, Engine Mounting (RH)
Bracket, Engine Mounx,... “H)
Strap, Ground
Lug, Solderless
Screw, Cap - Hex Head

(5/16-18 X 3/4)
Washer, Lock - EIT (5/16)
Nut, Hex - Locking (5/16-18)



Drip Pan

REF
w.

1

P&”io.
403-3144

403-3145

2 505-0055,
3

800-0007

800-0007

4
526-0005

526-0005

QTY
USED

1

1

1

6

8

6

8

PART
DWCRIPTION

Pan, DriT
MCGBA,MCGCA,MCGCB,MDGBA,

MDGCA,MDGCB
MCGDA,MCGDB,MCGGA,MDGDA,

MDGDEl,MDGGA
Plug, Hetid - Square
Screw, C,tiIp - Hex Head

(1/4-20 X 1“)
MCGBA,MCGCA,MCGCB ,MDGBA,

MDGCA,MDGCB
MCGDA,MCGDB,MCGGA,MDGDA,

MDGCtiil,MDGGA
Washer, Flat (1/4)

MCGBA,MCGCA,MCGCB,MDGBA,
MDG(YI,MDGCB

MCGD;LMCGDB,MCGGA,M13GDA,
MDG[N3,MDGGA

REF ONAN
NO. PART NO.

5
850-0038

850-0038

6
862-0001

862--0001

37

986B

QTY PART
USED DESCRIPTI(M

6

8

6

8

Washer, Lock - Spring (1/4)
MCGBA,MCGCA,MCGCB,MDG8A,

MDGCA,MDGCB
MCGDA,MCGDB,MCGGA,MDGDA,

MDGDB,~DGGA
Nut, Hex (1/4-20)

MCGBA,MCGCA,MCGCB,MDG8A.
MDGCA,MDGCB

MCGDA,MCGDB,MCGGA,MDGDA,
MDGDB,MDGGA



Power Takeoff
MCGBA,UCGCA, MCGC8,MCGDA, HC(3DB,MCW3A

7

2f

28 w {7

14.—. \\

J)!. [34~@ ‘

l’8 8

7

38



REF PART
No. w.

1 190-0721-02
2 815-0813
3 190-0717-02
4 190-0720
5 190-0716-02
6 190-0718-02
7 130-4108-02

8 190-0723-02
9 403-3381-03

10 403-3379-02
11 403-3381-04
12 403-3380-02
13 130-4109-02

14 130-4110-02

15 190-0722-02
16 130-3820

17 518-0599
18 508-0008
19 37(j_4082..Oi

20 802-0072
21 800-2058

22 800-0052

QTV
USED

1
2
1
1
1

;

1

;

:
1

1

2
1

1
1
2
8
2

14

4

1:
6

Power Takeaff
MC6BA,MC6CA, nc6cB,wct30A, Nc60B,nc6QA

. ..a-
r’mm I

LHCRIPTICN

Housing. Power Takeoff
Screw, Square Head Cap
Adapter, Drive Coupling
Coupling, Flexible
Adapter, Drive Coupling
Support, Power Takeoff
Guard, Power Takeoff -

Units Without Sound shield
Guard, Front Power Takeoff
Bracket, Engine Mounting - RH
Support, Front Engine
Bracket, Engine Mounting - LH
Support, Front Engine
8racket, 8elt, Guard - Units

Without Sound Shield
8racket, Belt Guard - Units

Without Sound Shiled
Guard, Front Power Takeoff
8racket, Belt Guard - Units

Without Sound Shield
Clamp, Tube
Gronmnet, Rubber
Dowe1
Screw, Socket He-d
Screw, Cap - Hex Head

(M8x 1.25x25)
Screw, Cap - Hex Head

(3/8-16x 1-1/2”)
Bolt, Place (7/16-20 x .88”)
Washer, Flat (7/16”)
Washer, Lock - Spring (3/8”)
Washer, Flat (3/8”)

REF PART
m. NO.

27 800-0054

28

821-0010
821-0010

29 800-2112

30 815-0797-04
31 800-2085

32 850-2010

38 !321-0018

34 821-0028

36 800-0091

36 862-0016
37 850-0058
38

190-0719-01
190-0719-02
190-0724-01
190-0724-02

39 526-2148
40 850-2012
41 526-0161

QTY

6

4
1
4

4
1

1

4

1

4

4
4

1
1
1
1
8
4
2

PART
DESUUPTIW

Screw, Cap - Hex Head
(3/8-16 X 2“)

Screw, Locking Head
(1/4-20 X 1/2”)
Units Without Sound Shield
Units With Sound Shield

Screw, Cap - Hex Head
(M12 X 1.75x .30”)

Screw, Hex Head - Flange Cap
Screw, Cap - Hex Head

(M1OX 1.5x 20) Units
Without Sound Shield

Washer, Lock - Spring (M1O)
Units Without Sound Shield

Screw, Locking Read
(1/4-20 X .625”)

Screw. Locking Head
(3/8-16 x 1/:’) -Units
Without Sound Shield

Screw, Cap - Hex Head
(1/2-13 X 1-1/4”)

Nut, Hex (M3](l/2-13)
Washer, Lock - Spring (1/2”)
Clutch

12 Volt, 70 Horsepower
24 Volt, 70 Horsepower
24 Volt, 100 Horsepower
12 Volt, 100 Horsepower

Washer, Flat (M12)
Washer, Lock (M12)
Washer, Flat

39



L

Housin
8MC(3BA,MCWM,MX3CB,MC DA,UC60B,HCW3A

40



Housin
IINC6BA,IIICGCA,MCGCB,MC DA,HCW)B,$!CWA

REF PART
No. No.

1
1

405-4485-02

405-4486-03

405-4486-04

2
3
A
5

6
7
8

405-4484-03
850-0045
800-0031

405-4483

405-44’74

405-4480

I

11
405”4474

405-4477

12 870-0400
13 405-3111
14

405-4516

405-4516

405-4517

405-4517

15

,, 16 508-0117

QTY

1

1

1

12
4
4
4

2

::

1

1

1

1

1

42
21

1

1

1
.

1

15

PART
DESCRIPTION

Base, Housing
Sets With 4 Cylinder Engine,

Generator Frame Size 2C,2D,
2E,2F,2G,3C,3D With or
Without Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,2G,
3C,3D With or Without Power
Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 3E,3F,
3G,3H With or Without Power
Takeoff

Nut, Tee (5/16-18)
Spacer, Skid Mounting
Washer, Flat (5/16”)
Screw, Hex Washer, Head

(1/4-20x .62”)
Clamp, Skid
Washer, Lock (5/16”)
Screw. Cap - Hex Head

(5/16-18 x 1-1/2”)
Rail Assembly, Front
Rail Assembly. Ooor - RH

Sets With 4 Cylinder Engine,
Generator Frame Size 2C,2D,
2E,2F,2G,3C,3D With or
Without Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,
2G,3C,3D,3E,3F,3G,3H With
or Without Power Takeoff

Rail Assembly, Door - LH
Sets With 4 Cylinder Engine,

Generator Frame Size 2C,2D,
2E,2F,2G,3C,3D With or
Without Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,2G,
3C,3D,3E,3F.3G,3H With or
Without Power Takeoff

Nut, Push On - Cap
Pin, Clip
Baffle Assembly, Generator

Sets With 4 Cylinder Engine,
Generator Frame Size 2C,20,
2E,2F,2G With or Without
Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frase Size 2F,2G
With or Without Power
Takeoff

Sets With 4 Cylinder Engine,
Generator Frame Size 3C,3D
With or Without Power
Takeoff

Sets with 6 Cylinder Engine.
Generator Frame Size 3C,3D,
3E,3G,3H - With or Without
Power Takeoff

Edging, Bulk Stock Number
508-0210 - Order by the
Foot - 25 Feet Required
for Complete Housing

Groew+et (For 1-3/8” Hole)

REF PART
ND. m.

17 808-0045

18

405-4506

405-4506

405-4507

19

40S 4512

405–4512

405-4513

20 405-1872
21

22

23

405-4450

405-4457

24
405-4528
405-4529

25 406-0528-02
26 815-0807

27 870-0427
28 405-4471

QTY

22

1

1

1

1

1

1

15

1

1

:

1:

12
2

PART
OESCRIPTI~

Screw, Round Head Self Tapping
(#12 x .88”)

Housing Assembly, Generator -
RH (Includes: Clips, Edge
Seal. Grommets and Edging)

Sets With 4 Cylinder Engine,
Generator Frame Size 2C,2D,
2E,2F,2G,3C,3D - With or
Without Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,2G,
2C m with or Without powerv- , ---
Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 3E,3F,
3G,3H With or Without Power
Takeoff

Housing Assembly, Generator -
LH (Includes: Clips, Edge
Seal, Grommets and Edging)

Sets With 4 Cylinder Engine,
Generator Frame Size 2C,2D,
2E,2F,2G,3C,3D - With or
Without Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,2G,

3C,3D - With or Without
Power takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 3E,3F,
Qc Q1.1- With ~p Without““, ”,. . . . ..-r

Power Takeoff
Clip, Door
Seal, Edge (5/8” Bulb) - Bulk

Stock Number 508-0330 - Order
by the Foot - 6-1/2 Feet
required for Complete Housing

Seal, Edge (7/16” Bulb) - Bulk
Stock Number 508-1011 - Order
by the Foot - 12 Feet
Required for Complete Housing

Roof Assembly, Housing
(Includes Access Covers,
Catches & Edging)

Sets With 4 Cylinder Engine.
Generat[r Frame Size 2C.2D,
2E,2F,2G,3C,3D - With or
Without Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frzuse Size 2F,2G,
3c,3D,3E,3F,3G,3H -With or
Without Power Takeoff

Cover, Access
7.94” Dimeter
9.75” Diemter

Catch - Spring
Screw, Flat Head Machine

(#10-24 X .62”)
Nut, Hex (#10-24)
Support Assembly, Roof

(Includes Edging)

41



Housin
8!4CGBA,HCGCA,MC~CB,tIlc OACHCGDB.HCG8A

,– ““.,:,+

24

42



REF PART
m. No.

29

405-4446

405-4454

30 406-0528-01
31

405-4552

405-4552

405-4574

32 405-4515

33

405-4465

405-4466
34

508-0021
508-0115

35 405-4468-03

QTY
USED

4

4

8

1

1

1

1

1

1

:
1

PART
DESCRIPTION

Door Assembly, Housing
(Includes Clips, Strike-
Spring, and Edge Seal)

Sets with 4 Cylinder Engine,
Generator Frame Size 2C,
2D,2E,2F,2G,3C,30 -With
or Without Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,2G,
3C,30,3E,3F,3G,3H - With or
Without Power Takeoff

Strike-Spring
Cover Assembly, Generator

Housing (Includes Edging)
Sets With 4 Cylinder Engine,

Generator Frame Size 2C,2D,
2E,2F,2G,3C,3D - With or
Without Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,2G,
3C,3D - With or Without
Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 3E,3F,
3G,3H - With or Without
Power Takeoff

Panel Assembly, Generator
Housing (Includes Edge Seal)

Panel Assembly, Front
(Includes Door Clips, Edge
Sea-l, Grommets and Edging)

All Sets Without Power
Takeoff

All Sets With Power Takeoff
Grommet

For 3/4” l+ole
For 2-1/2” Hole

Support, Front Panel Assembly
- Sets With Power Takeoff
(Part of the Front Panel
Assembly)

REF PART
NO. ND.

36 405-4522

37 405-4523

38
815-0765

815-0765

815-0765

815-0765

815-0765

815-0765

40
870-0110
870-0110

41 818-0150

43 526-0003
43

818-0194
818-0194

l(}Ty
lll~D

1

1

50

50

51

67

67

68

30
42
30

30

14
16

PART
DESCRIPTION

Cover Assembly, Power Takeoff
- RH - Used only on Sets With
Power Takeoff (Includes Edge
Seal )

Cover”Assembly, Power Takeoff
-LH- Used only on Sets
With Power Takeoff (Includes
Edge Seal)

Screw, Truss Head (1/4-20 x 1/2
Sets With 4 Cylinder Engine,

Generator Frame Size 2C,
2D,2E,2F,2G,3C,3D - Without
power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,2G,
3C,3D - Without Power
Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 3E,3F,
3G,3H - Without Power
Takeoff

Sets With 4 Cylinder Engine,
Generator Frame Size 2C,2D,
2E,2F,2G,3C,3D - With Power
Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 2F,2G,
3C,3D - With Power Takeoff

Sets With 6 Cylinder Engine,
Generator Frame Size 3E,3F,
3G,3H - With Power Takeoff

Nut, Re~ainQr (1/4-20)
Sets Without Power Takeoff
Sets With Power Takeoff

Rivet, Drive - Aluminum
(5/32 X 3/4”)

Washer, Flat (5/32”)
Rivet, SS (.125”)

Sets With 4 Cylinder Engine
Sets With 6 Cylinder Engine

43



4’

REF
No.

PART ‘QTY
No. USED

403-3299-03 1
403-3292-03 1
740-1010 2
720-1075 2

PART
OESCRIPTI~

Spacer, Lift Bracket
Bracket, Lifting
Washer, Flat (M12)
Screw, Cap - Hex Heaci

(M12 X 1.75 X 35)

44

REF P&RT QTY PART
m. m. Iko OESCRIPTICN

5 370-4052 1 Spacer, Pump Mounting
6 1350-0045 Washer, Lock - Spring (5/16”)
7 800-0028 : Screw, Cap - Hex Head

(5/16-18x l“)



control Housing

12 17

\ \ ~14

21

4/
001-005



REF OMAN
NO. PART NO.

1
2
3
4

5
6

7
8

1:

11

319-1063
332-2987
526-2120
850-2010

860-2009
800-0030

526-0115
850-0(345

232-3421
800-0031

319-1070

319-1071

QT’Y
USED

1
4

1:

8
1

3
3

1
2

1

1

Control Mowing

PART
DESCRIPTION

Bracket, Terminal
Link, Terminai
Washer, Flat (MIO)
Washer, Lock - Spring

(M1O)
Nut, Hex (M1O)
Screw, Cap - Hex Head

(5/16-18x 1-1/4’1)
Washer, Flat (5/16”)
Washer, Lock - Spring

(5/16”)
Block, Terminal - Main
Screw, Cap - Hex Head

(5/16-l$x 1-1/2”)
Saddie, Housing - Gontrol

3!3MCGBA,35MCGBA,35MCGCA,
40MCGCB,45MCGCA,45MCGGA,
55MCGCB,55MCGGA,30MDGBA,
35MDGBA,35MDGCA,40MDGCB,
45MOGCA,45MDGGA,55MDGCB,
55MDGGA (UC22 Generator)

55MCGCB,65MCGDA,75MCGDA,
75MCGDB,95MCGDB,55MDGCB,
65MDGDA,75MDGDA,75MDGDB,
95MDGDB (UC27 Generator)

12
305-0837-04

305-0837-02

13

::
19
20
21
22
23

800-2087

402-0610
870-0212
821-0010

517-0290
812-0145
517-0131
526-0028
319-1124
319-1053
821-0018

QTY
USED

1

1

2

4
4
4

4
8
2
2

;
21

PART
DESGRIPTNBJ

Seal, Edge
30MCGBA,35MCGBA,35MCGCA,

40MCGCB,45MCGCA,45MCGGA,
5!34CGCB,55MCGGA,30MDGBA,
35MDGBA,35MDGCA,40MDGCB,
45MDGCA,45MDGGA,55MDGCB,
55MDGGA [UC22 Generator)

55MCGCB,65MCGDA,7SMCGDA,
75MCGDB,95MCGOB,55MDGCB,
65MDGDA,75MDGDA,75MDGDB,
95MDGDB (UC27 Generator)

Screw, Cap - Hex Head
(M1O X 1.5 X 30)

Isolator, Vibration
Nut, Locking (1/4-20)
Screw, Head - Locking

(1/4-20 X 1/2”)
Plug
Scr;w, Round Head (1/4-20 x 1/2”)
Plug
Washer, Flat (1/2”)
Cover, Opening - Saddle
Cover, Opening - Saddle
Screw, Locking - Head

(1/4-20 X .62)



Engine Control

30

REF M QTY
No. PART NO. USED

1 320-1706-01
2

307-2677-04
307-2677-01

d
307-2677-04
307-2677-01

5 ~02-1836
6

302-1641
302-1642

7 ?.93-0352

8 193-0351

9
353-0094-05
353-0094-01

10
353-0094”05
353-0094-01

11
319-1062-03

319-1061

1

1
1

:
1

:
1

1

1
1

1
1

1

1

PART
DESCRIPTION

Breaker, Circuit (CB115)
Re;;yGo;;ank (K104)

24 Volt
Relay, Run (K105)

12 volt
24 Volt

Hourmeter (M119)
Voltmeter, DC (M121)

12 volt
24 Volt

Gauge, Pressure - Oil (M124)
(193-0250 Resistor Used With
24V System - Not Illustrated)

Gauge, Temperature - Water
(M127) (193-0250 Resistor
Used with 24 V System - Not
Illustrated)

Resistor (R104)
12 volt
24 Volt

Resistor (R105)
12 volt
24 volt

Cover, Control
Standard (3.88 x 14.28 x

7.57)
6 Meter Box (5.63 x 14.28

REF fflAN
NO. PART NO.

12 308-0950

15 800-0711
16 853-0005
17

319-1059
319-1058
319-1060

18 338-2602
338-2833

19 332-1445
20 517-0132
21 517-0131
25 812-0148

26 517-0290
27 821-0018

28 193-0250
30 332-3177
31 332-3174
32 812-0079

QTY
USED

1

13

:
1
1

8
1
1
2

8
4

2
1
1
2

PART
DESCRIPTION

Switch, Toggle - Start/Run/
stop (s103)

Screw, Machine
Washer, Lock - ET (t18)
Box, Control

4 Meter (Std.)
6 Meter
3 Meter

Harness, W{ring - DC Control
Harness, Wiring - DC Control
Tie, Cable
Plug (,437 Oia.)
Plug (.375 Dia.)
Screw, Machine - Round Haad

(1/4-20 X 1/2”)
Plug
Screw, Head - Locking

(1/4-20x .62)
Resistor, 12 Volt (R117)
Terminal, Block
Strip, Marker
Screw, Machine - Round Head

(#8-32 X 1/2)

x 7.57)
47



Start Disconnect

REF ONAN QT’f PART
NO. PART NO. USED DESCRIPTION

1 307-2677-03 1 Relay - 2P5T (240 Volt)
2 812-0075 2 Screw, Machine - Round Head

(#8-32 x 1/4)
3 226-4150 2 Lead



,,

1 319-1060
2 319-1062-01
3 302-1753
4 302-1720
5 308-0882
6 303-0032
7 338-2693
8 821-0018

9 S17-0290
10 332-2420

(JTYD

1
1
1
1
1

;
4

8
1

PART
DESCRIPTION

AC Control

Panel, Control
Cover, Panel -- Control
Voltmeter. AC
Meter, Frequency
Switch, Rotary
Knob, Switch
Harness, Wiring - AC Control
Screw, Head - Locking

(1/4-20 X .625)
Plug
Mount, Tie

REF ONAN
MO. PART ~.

11 332-0941
12 98-5387
13

302-1473
302-1147
302-1683
302-1684
302-1685
302-1724
302-1725
302-1726

49

/

12

11

/
>

yYD

1
2

1
1

:
1
1
1
1

PART
DEWRIPTICW

Tie, Cable
Label (Danger)
#Ullmg,lg)

0/75/150
0/100/200 -
0/150/300
0/200/400
0/250/500
0/375/750
0/400/800



Ammeter and Current Transformer

\w\]

REF PM7
No. No.

1
302-1473
302-1147
302-1683
302-1684
302-1685
302-1724
302-1725
302-1726

w
U8ED

1
1
1
1
1
1
1
1

PART
DE8CRIPTICN

Anuneter (AC)
0/50/100
0/75/150
0/100/200
0/150/300
0/200/400
0/250/500
0/375/750
0/400/800

REF PART
No. No.

2
302-1845-02
302-1794-01
302-1794-02
302-1794-03
302-1794-04
302-1794-05
302-1794-07
302-1794-08

3 332-1389
4 338-2695

,.

1

4
\

A

P-
3
/

001-001

QTY
WED

3
3
3
3
3
3
3
3
6
1

PART
DE8CRIPTIffl

Transformer, Current
Ratio 50/100/5
Ratio 75/150/5
Ratio 100/200/5
Ratio 150/300/5
Ratio 200/400/5
Ratio 250/500/5
Ratio 375/750/5
Ratio 400/800/5

Tie, Cable
Harness, Generator - AC

1,

50



Voltage Regulator

I

12

14

/

.

REF
w.

1
2

3

:
6
7

18

12

13

“,,
1, 14,!

,,,1,

15

PART NO.

305-0848-01

305-0824
305-0823
305-0817
821-2021
821-2025
232-3536
332-3107
800-4077
850-2004

320-1688-01
320-1686-02

303-0261
303-0285

338-2549
338-2608
338-2548
338--2609
338-2547

226-4084-01
226-4162
305-0839

NEWM3E
PART NO.

011-11400

EOOO-24030
EOOO-2321O
450”11400

130-20102
0450-14936

2
\

.--a “

I
IIAI

~>+:
/ ‘>’’%.><.,

....>.<>.<.,
“ ?...,

v“

3

f’J.

PART
DESCRIPTI~

Bracket, Mounting - Regulator
Regulator, Voltage

Used without Permanent Magnet Exciter Generator (Model SX440}
Used with Permanent Magnet Exciter Generator (Model MX321)
Manual

Screw, Flange - Locking (M5 x 0.8 x 10)
Screw, Flange - Locking (M5 x 0.8 x 30)
Base, Block - Terminal
Block, Terminal
Screw, Cap - Hex Head (M4 x 25)
Washer, Lock - Spring (M4)
8reaker, Circuit

Without Auxiliary Contacts
With Auxiliary Contacts

Potentiometer
Without Permanent Magnet Exciter Generator
With Permanent Magnet Exciter Generator

Harnesa, Wiring
Regulator - Used
Regulator - Used
Generator
Circuit Breaker
Permanent Magnet

Lead
Jumper
Circuit Breaker

Cover, Regulator -

Without Permanent Magnet Exciter Generator
With Permanent Magnet Exciter Generator

Exciter

Voltage

51



Thermal Magnetic Circuit f3reaker

.,”/./:
!,,---

,,.-/.-’ 1

./-’’’”
I

----/.-
,,./” I

I
.4

....
d .... .,

‘~..>.
.. .

-+

“ ‘\\

r!!(
c1

o

Imw

52



REF ~
NO. PART NO.

1

3 319-1080
4

821-0010
821-0010

5
319-1074-01
319-1072-01

6 319-1076

7 319-IQ7!5
8 517-0289
9 812-0148

10
812-0092

812-0092

812-0157

QTV
USED

1

1

;:

1
1
1

~
6
2

2

4

2

Thermal Magnetic

PART
DESCRIPTIm

Br~~k4y, ~~~~~~t - ~~f~f. to
Tab 1e

80X, Breaker - Circuit
Screw, Head - Locking

(1/4-20 X 1/2”)
125 thru 225 Amp
250 tiVW 600 Amp

Cover, Breaker - Circuit
125 thru 225 Amp
250 ,h~s, Hlfi Amp....“ ““” -..

Bracket. 8reaker - Circuit -
125 thru 225 Amp Circuit
Breaker

Gover, 8reaker - Circuit
Plug
Screw, Machine - Round Head

(1/4-20x 1/2”’)
125 thru 225 Amp

Screw, Machine - Round Head
2 Pole, 240 Volt - 125 thru

225 Amp
3 Pole. 240 Volt - 125 thru

225 lhp
All 250 thru 600 Amp

Circuit Breaker

REF ONAA!
m. PART NO.

11
526-0048

526-0048

740-1004
12

850-0025

850-0025

850-0040
13 812-0164

14 862-0025

QTY
USED

2

4

2

2

4

2
2

2

PART
DESCRIPTION

Washer, Flat
2 Pole, 240 Volt - 125 thru

225 Amp
3 Pole. 240 Volt - 125 thru

225 Amp
All 250 thru 600 knp

Washer, Lock - Spring
2 Pole, 240 Volt - 125 thru

“ 225 Amp
3 Pole, 240Volt - 125 thru

225 Amp
All 250 thru 600 Amp

Screw, Machine - Round Head
(1/4-20 X 4-1/4”)
All 250 thru 600 Amp

Nut, Machine - Hex (1/4-20)
All 250 thru 600 Amp

!,,



Thermal Magnetic Circuit Breaker

A!!&L!?
12s
150
175
200
225
2S43
300
350
400
450
500
600

A!!!eKs

125
150
175
200
225
250
300
350
400
450
500
600

Standard

320-1555-01
320-1555-02
320-1555-03
320-1555-04
320-1555-05
32G-i555-il
320-1555-12
320-1555-13
320-1555-14

Standard

320-1513-01
320-1513-02
320-1513-03
320-1513-04
320-1513-05
320-1513-06
320-1513-07
320-1513-08
320-1513-09
320-1513-10
320-1513-11
320-1513-12

With

Auxiliary

Ccmtacts

320-1556-01
320-1556-02
320-1556-03
320-1556-04
320-1556-06
320-1556-11
320-1556-12
320-1556-13
320-1556-14

With
Auxiliary
Contacts

320-1516-01
320-1516-02
320-1516-03
320-1516-04
320-1516-05
320-1516-06
320-1516-07
320-1516-08
320-1516-09
320-1516-10
320-1516-11
320-1516-12

With
12 Volt DC

Shunt Trip

320-1557-01
320”1557-02
320-1557-03
320-1557-04
320-1557-05
320-1557-51
320-1557-52
320-1557-53
320-1557-54

2 POLE -

With
12 Volt DC
Shunt Trip

320-1519-01
320-1519-02
320-1519-03
320-1519-04
320-1519-05
320-151f)-06
320-1519-07
320-1519-08
320-1519-09
320-1519-10
320-1519-11
320-1519-12

240 VOLT

With Auxiliary With Auxiliary
With Contacts and Contacts and

24 Volt DC 12 Volt DC 24 Volt DC
Shunt Trip Shunt Trip Shunt Trip

320-i557-11
320-1557-12
320-1557-13
320-1557-14
320-1557-15
320-1557-59
320-1557-60
320-1557-61
320-1557-62

600 VOLT

With
24 Volt DC
Shunt Trip

320-1522-01
320-1522-02
320-1522-03
320-1522-04
320-1522-05
320-1522-06
320-1522-07
320-1522-08
320-1522-09
320-1522-10
320-1522-11
320-1522-12

with Auxiliary

Contacts and
12 Volt DC
Shunt Trip

320-1534-01
320-1534-02
320-1534-03
320-1534-04
320-1534-05
320-1534-06
320-1534-07
320-1534-08
320-1534-09
320-1534-10
320-1534-11
320-1534-12

With Auxiliary
Contacts and
24 Volt DC
Shunt Trip

320-1537-01
320-1537-02
320-1537-03
320-1537-04
320-1537-05
320-1537-06
320-1537-07
320-1537-08
320-1537-09
320-1537-10
320-1537-11
320-1537-12

,,

,,’

54



Thermal Magnetic Circuit Breaker

5!!!&!x

125
150
175
200
225
250
300
350
400
450
500
600

!5?2s!x
125
150
175
200
225
250
300
350
400
450
500
600

Standard

320-1555-06
320-1555-07
320-1555-08
320-1555”09
320-1555-10
~~Q-~~~~-~~
320-1555-16
320-1555-17
320-1555-18

Standard

320-1460-01
320-1460-02
320-1460-03
320-1460-04
320-1460-05
320-1460-06
320-1460-07
320-1460-08
320-1460-09
320-1460-10
320-1460-11
320-1460-12

With
Auxiliary
contacts

320-:556-06
320-~5~G-Q7
320-1556-08
320-1556-09
320-1556-10
320-1556-15
320-1556-16
320-1556-17
320-1556-18

W!th
Aux71iary
Contacts

320-1464-01
320-1464-02
320-1464-03
320-1464-04
320-1464-05
320-1464-06
320-1464-07
320-1464-08
320-1464-09
320-1464-10
320-1464-11
320-1464-12

3 POLE -

With
12 Volt DC
Shufit Trin

3~~-~557--06
320-1557-07
320-1557-08
320-1557-09
320-1557-10
320-1557-55
320-1557-56
320-1557-57
320-1557-58

3 POLE -

With
12 Volt DC
Shunt TriD

320-1468-01
320-1468-02
320-1468-03
320-1468-04
320-1468-05
320-1468-06
320-1468-07
320-1468-08
320-1468-09
320-1468-10
320-1468-11
320-1468-12

240 VOLT

With Auxiliary
With Contacts and

24 Volt DC 12 volt Dc
Shunt Trip Shunt Trip

320-1557-16
320-1557-17
320-1557-18
320-155’7-19
320-1557-20
320-1557-63
320-1557-64
320-1557-65
320-1557-66

600 VOLT

With
24 Volt DC
Shunt Trip

320-1472-01
320-1472-02
320-1472-03
320-1472-04
320-1472-05
320-1472-06
320-1472-07
320-1472-08
320-1472-09
320-1472-10
320-1472-11
320-1472-12

With Auxiliary
Coriracts and
12 Volt DC
Shunt Trip

320-1488-01
320-1488-02
320-1488-03
320-1488-04
320-1488-0S
320-1488-06
320-1488-07
320-1488-08
320-1488-09
320-1488-10
320-1488-11
320-1488-12

With Auxiliary
Contacts- and
24 Volt DC
Shunt Trip

n--.-.~.a f
uullLaL.L= W-W

24 Volt DC
Shunt Trip

320-1492-01
320-1492-02
320-1492-03
320-1492-04
320-1492-05
320-1492-06
320-1492-07
320-1492-08
320-1492-09
320-1492-10
320-1492-11
320-1492-12

I

I

55



I

Electric Overspeed

REF ONAN QTY PART
NO. PART NO. USED DESCRIPTIffl

1 Module, Frequency
305-0818-01 1 12 volt
305-0818-02 1 24 Volt

2 338-2642 1 Harness, Overspeed

#

//

/’––

H,.~ 2

1

975A

REF ONAN QTY PART
No. PART MD. USED DESCRIPTI~

3 800-0053 4 Screw, Cap - Hex Head
(#10-32 X 2-1/2”)

4 870-0131 4 Nut, Hex w/ET (tl10-32)
5 370-4024-01 4 Spacer, Mounting - Module

56



Fault ~yfM9SS

REF ~AN
No. PART NO.

1 308-0951

1

2
226-4154-01
226-4154-02
226-4154-03
226-4154-04

--Q)
4

I

QTY PART
USED DESCRIPTION

1 Switch, Toggle (Fault
Override)

Lead
1 21” (S117-1 to CB115-3)
1 11” (S117-2 to M121-1)

1 17” (S117-3 to K105-4)
1 15” (R117-2 to R105-2)

5

3

REF DNAN
NO. PART NO.

3 332-1445
4 357-0030
5

353-0094-05
353-0094-01

979A

QTY PART
USED DESCRIPTION

6 Tie, Cable
1 Rectifier

Resistor
1 12 volt
1 24 Volt

57.



REF ~ QTY PART
NO. PART m. USED DESCRIPTION

1 Harness, !liring - Engine
338-2821 Spec A-B
338-2869 ; Begin Spec C
338-2595 Harness, Wiring - Engine GIS

2 338-2627 : Harness, Wiring - Optional
Features - MCGBA,MCGCA,MCGCB,
MDGBA,MDGCA,MDGCB

58

974A

REF DNAN QTY PART
ND. PARTMD. USED DESCRIPTIm

3 338-2601 1 Harness, Wiring - Optional
Features - MCGDA,MCGDB,MCGGA,
MDGDA,MDGD8,MDGGA

4 321-0113 1 Fuse, 30 Amp
5 357-0030 1 Di ode



Option Wiring Harness

/5

REF NAN QTY PART
NO. PART No, USED DESCRIPTION

1 338-2603 1 Harness, Wiring - Option
338-2819 1 Harness, Wiring - Option

2 332-3066 1 Block, Terminal
3 812-0081 2 Screw, Machine - Round Head

(#8-32 X 5/8”)

REF ONAN QTY
NO. PART NO. USED

4 853-0005 2
5 332-1445 5

981A

PART
DESCRIPTI~

Washer, Lock - ET (t18)
Tie, Cable

.

59



a. 22

2
4/

33
I “54
55

Y 37
..W\’ N – /:1 1/

5’1 52

60



30MUN$A, 3!NIlCQBA, 35MCGCA,
30MOGGA, 35HQW3A, 35#liXHX,

REF
No.

1
2

3

4
5

6
7

8

1:
11
12

13

14

15

16
17
18
19
20
21
22
23
24
25
26

27
28
29

30
31
32
33
34

PART Ml.

805-0015

800-2088
800-2090
800-2088

800-2088
800-2112
850-2010

850-2010
850-2012
526-0174

403-2958-01
403-2958-02
403-3119
232-3452
234-0875-01
526-2000
232-3462-01
821-2020

220-4289-32
220-4289-34
220-4289-35

2~~-3484-02
201-3484-04
201-3484-05

515-0298-01
515-0298-02

201-3434-01
201-3434-02

357-0091
357-0092
358-0135-01
358-0135-02
304-0807
510-0165
518-0122
821-2021
509-0266-01
231-0316

800-2090
800-2092
850-2010
720-1119

232-3443
232-3699
232-3458-01
526-0259
231-0318
508-0139

234-0860-01
234-0860-02
234-0860-03
234-0936-01
234-0936-02

234-0936-03

NEWWE QTY.
PART No. WED

8

8

1:

8

1:

8
8
8

1
1
2
2
1
8
4
4

;
1

1
1

:

210-1036
210-1037 :

1
1
3
3
1
1
1
2
1
1

5
1
6
8

2
1
1
8
1

1
1
1
1
1

1

Generator {W22)
40MCGCB, 45BlCf3CA, 45MCG8A, 55HC~CB, 55HC6GA,
4omwx, 45HIN3CA, 451UN30A, 551UM?C?3, 55MIN3GA

PART
DESCRIPTION

8olt, Place (3/8-16 x 3/4”)
Screw, Cap - Hex Head

MCGBA,MCGCA,MCGCB,MDGBA,MDGCA,MDGCB(M1O X 1..5 X 35)
MCGBA,t4CGCA,t4cGGB,MDGBA,M0GcA,t408CB (M1O X 1.5 X 45)
MCGGA,MDGGA(M1O X 1.5 X 35)

Screw, Cap - Hex Head
MCGBA,MCGCA,MCGCB,MC)GBA,MDGCA,MDGCB(M1O X 1.5 X 35)
MCGGA,MDGGA(M12 X 1.75 X 30)

Washer, Lock - Spring (M1O)
Washer, Lock - Spring

MCGBA,MCGCA,MCGCB,MDGBA,MDGCA,MDGCR(M1O)
MCGGA,MDGGA(M12)

Washer, Flat (3/8”)
Bracket, Mounting - Generator

Rti - MCGBA,MCGCA,MCGCB,MDGBA,MDGCA,MDGC8
LH - MCG8A,MCGCA,MCGCB,MDGBA,MDGCA,MDGCB
MCGGA,MDGGA(Spec A)
All Models (Begin Spec B)

Cover, Bell - End
Washer, Flat (M6)
Spacer, Cover
Screw, Cap - Locking Head (M5 x 0.8 x 10)

Spec A)
Spec A)

Stator
30MCG8A,35MCGBA ,30MDG8A,35MDGBA
35MCGCA,45MCGCA,45MCGGA,35MDGCA ,45MDGCA,45MDGGA
40MCGC8,55MCGCB ,55MCGGA,40MDGCB ,55MDGCB,55MDGGA

Rotor Assembly (Includes Parts Marked *)
30MCGBA,35MCGBA,30MDGBA, 35MDGBA
35MCGCA,45MCGCA,45MCGGA,35MDGCA ,45MDGCA,45MDGGA
40MCGCB,55MCGCB,55MCGGA,40MDGCB ,55MDGCB,55MDGGA

*Key
30MCGBA,35MCGBA,30MDGBA,35MDG8A
35MCGCA,40MCGCB,45MCGCA,45MCGGA ,55MCGCB,55MCGGA ,35MDGCA,

40MDGCB,45MDGCA,45MDGGA,55MDGCB ,55MDGGA
*Rotor Assembly, Exciter (Includes Parts Marked $)

30MCGBA,35MCGBA,30MDGBA,35MDGBA
35MCGCA,40MCGCB,45MCGCA,45MCGGA ,55MCGCB,55MCGGA ,35MDGCA,

40MDGCB,45MOGCA,45MDGGA,55MDGC8 ,55MDGGA
*$Rectifier Assembly, Forward (Includes Diodes)
*$Rectifier Assembly, Reverse (Includes Diodes)
*$Diode, Positive (Forward) Includes Lead

5* Diode, Negative (Reverse) Includes Lead
*Varistor
*Bearing, Ball
*Ring, Retaining
*Screw, Cap - Locking Head (M5 x 12)
Ring, “O”
Adapter, Generator (SAE2)
Screw, Cap - Hex Head

M1O X 45
M1O X 55

Washer, Lock - Spring (M1O)
Screw, Cap - Hex Head (M16 x 40)
Disc, Drive - Generator (SAE 11.5)

Spec A
Begin Spec B

Spacer, Disc - Drive (Spec A)
Washer, Flat (M16)
Ring, Adapter
Seal, Edging (Order by the foot - 3 feet required)
Cover, Stfitor - Upper

30MCGBA,35MCGBA,30MDGBA,35MDG8A (Spec A)
35MCGCA,45MCGCA,45MCGGA,35MDGCA, 45MDGCA,45MDGGA (Spec A)
40MCGCB,55MCGCB,55MCGG.A,40MDGCB,55MDGCB,55MDGGA (Spec A)
30MCGBA,35MCGBA,30MDGBA, 35MDGBA (Begin Spec R)
35MCGCA,45MCGCA,45MCGGA,35MOGCA,45MDGCA,45MDGGA

(Begin Spec B)
40MCGCB,55MCGCB,55MCGGA,40MDGC8,55MDGCB,55MDGGA

(Begin Spec B)

61



Generator (llC22) 1

14 7)m
29

L28 -:‘\.:-

1 Y!!$’E \ . \25 ./’

..

f) Ir
..&”

,-

1

8990



30MCWM, 35HCGBA, 35FlCGCA,
30MD6BA, 35MDGBA, 35NOGCA,

REF
Ho.

35

36

37

38

39
40
41
42
43
44
45
46
47
48
49
50
51
~~

53
54
55

56

57

PART NC).

232-3430-01
232-3430-02
232-34~-03

800-2086
800-2086

850-2010
850-2010

526-2120
526-2120

800-4073
850-2004
517-0135
526-0213
800-2058
850-2008
234-0863
234-0878
821-2020
815-0793-03
850-2005
211-0422
526-0213
--- . . ,.
?$av-&uoo
800-2058
850-2006

800-2039
800-2042

220-4293-04
220-4293-05

508-1057

NEWAGE QTY.
PART w. USED

1
1

6
8

6
8

10
12

2
2
1
6
6
6
2

;
8
8
1
6
6
6
4

4
4

1
1

1

40tiCGCBj 45~CiiCA; 45MCGBA, 55HCGCE3, 55UC(M3A,
40MDGCB, 45HDGCA, 45MDGGA, 5SHD(3CB, 55UD6GA

PART
DESCRIPTION

Cover, Stator - Lower
30MCGBA,35MCGBA,30MOGBA,35MDGBA
35MCGCA,45MCGCA,45MCGGA,35MDGCA ,45MOGCA,45MOGGA
40MCGCB,55MCGCB,55MCGGA,40MDGCB ,55MDGC8,55MDGGA

Screw, Cap - Hex Head {M1O x 25)
30MCGBA,35MCGBA,30MDGBA,3SMDGBA
35MCGCA,40MCGCB,45MCGCA,45MCGGA ,55MCGCB,55MCGGA ,35MDGCA,

40MDGC8,45MOGCA .45MDGGA,55MDGCB ,55MDGGA
Washer, Lock - Spring (M1O)

30MCGBA,35MCGBA,30MDGBA,35MDGBA
35MCGCA,40MCGCB,45MCGCA.45MCGGA .55MCGCB,55MCGGA ,35MDGCA4

40MDGCB,45MGGCA,45MOGGA,55MOM19 .S5MDGGA
Washer, Flat (M1O)

30MCGBA,35MCGBA,30MDGBA,35MOGBA
35tWGCA,40MCGCB ,45MCGCA.45MCGGA ,55MCGCB,55MCGGA ,35MOGCA,

40MDGCB,45MOGCA,45?41GGA,55MDGCB,55MDGGA
Screw, Cap - Hex Head (M4 x 10)
Washer, Lock - Spring (M4)
Plug
Washer, Flat (M8)
Screw, Cap - Hex Head (M8 x 25)
Washer, Lock - Spring (M8)
Guard, Fan
Screen, Inlet - Air
Screw, Flange - Locking (M5 x 10)
Screw, Hex - Flange (M5 x .8 x 12)
Washer, Lock - Spring (M5)
Bell, End
Washer, Flat (M8)
Washer, Lock - Spring (M8)
Screw, Cap - Hex Head (M8 x 25)
Washer, Lock - Spring (M6)
Screw, Cap - Hex Head

30MCGBA,35WGBA ,30?03BA,35MDGBA
35MCGCA,40MCGCB,45MCGCA,45MCGGA ,55MCGCB,55MCGGA ,35MDGCA,

40MOGCB,45MOGCA,45MDGGA,55MDGCB ,55MDGGA
Stator, Exciter

30MCGBA,35MCGBA,30MDGBA,35MDGBA
35MCGCA,40MCGCB,45MCGCA,45MCGGA ,55MCGCB,55MCGGA ,35MOGCA,

40MDGCB,45MOGCA,45MDGGA,55MDGCB ,55MDGGA
Grommet (Begin Spec B)

* - Parts Included in the Rotor Assembly
s - Parts Included in Exciter Rotor Assembly

63



22
Oenerator (UC22]

14 7)A&%

1

.,

\

/\

43 44

’41
35

I

1,

899D

64



Oenerator (UC27)
5!WCQCB, 65NCGDA, 75NCGC)A, 7!WC9D8, 9SHCGW3,
55ND(3CB, 65UCGDA, 75MDGOA, 75MOGOB, 95UOGOB

REF
NO.

4
5
6
7

13

14

15

16
17

;:
20
21
22
23
24
25
26

27
28
29

30
31
32
33

34

36
37
38
39
40
41
42

PART NO,

805-0015
800-2088

800-2112
800-2113
850-2010
850-2012
526-0174

403-3119
232-3454
234-0875-01
526-2080
232-3462-01
821-2020

220-4298-32
220-4298-33

201-3485-02
201-3485-03
201-3497-02
201-3497-03

515-0298-02
515-0298-03

201-3434-02
201-3434-03
357-0091

357-0092
358-0135-01
358-0135-02
304-0807
510-0164
518-0083
821-2021
509-0266-02

231-0317

800-2091
800-2093
850-2010
720-1119

232-3443
232-3699
232-3456-01
526-0259
231-0319
508-0139

234-0855-01
234-0855-02
234-0937-01
234-0937-02

234-0853-01
234-0853-02
800-2112
850-2012
526-2140
800-4073
850-2004
517-0135
526-0077

QTY.
PART’No. USED

8
12

8
8

12
8
8

2
2
1
8
4
4

1
1

1
1
1
1

1
1

210-1037 1
210-1028 1

1
1
3
3

:
1
2

:

5
1
6
8

3
3
1
8
1

1
1
1
1

1
1
8

1:
2
2
1
6

PART
DESCRIPTI@4

Bolt, Place (3/8-16 x 3/4”)
Screw, Cap - Hex Head (M1O x 1.5 x 35)
Screw, Gap - tiex Head

Spec A (M12 x 1.75 x 30)
Begin Spec B (M12 x 1.75 x 35)

Washer, Lock - Spring (M1O)
Washer, Lock - Spring (M12)
Washer, Flat (3/8”)
Bracket, Mounting - Generator

Spec A
Begin Spec B

Cover, Bell - End
Washer, Flat (M6)
Spacer, Cover
Screw, Cap - Locking Head (M5 x 0.8 x 10)
Stator

55MCGCB,65MCGDA,75MCGDA,55MDGCB ,65MDGDA,75MDGDA
75MCGD8,95MCGDB ,75MOGDB,95MDGDB

Rotor Assembly (Includes Parts Marked *)
55MCGCB,65MCGOA,75MCGDA,55MDGC8, 65MOGDA,75MOGDA (Spec A)
75MCGDB,95MCGD8,75MDGOB, 95MDGDB (Spec A)
55MCGCB,65MCGDA,75MCGOA, 55MOGC13,65MDGOA,75MDGOA (Begin Spec B)
75MCGDB,95MCGDB,75MDGDB, 95MDGOB (8egin Spec B)

*Key
55MCGCB,65MCGDA,75MCGDA,55MOGCB ,65MDGDA,75MOGDA
75MCGOB,95MCGDB,75MDGDB, 95MOGDB

*Rotor Assembly, Exciter (Includes Parts Marked $)
55MCGCB,65MCGOA,75MCGOA,55MDGCB, 65MOGOA, 75MDGDA
75MCGCB,95MCGDB,75MOGDB,95MDGDB

*$Rectifier Assembly, Forward (Includes Oiodes)
*$Rectifier Assembly, Reverse (Includes Diodes)
*$Oiode, Positive (Forward) Includes Lead
*$Diode, Negative (Reverse) Includes Lead

*Varistor
*Bearing, Ball
*Ring, Retaining
*Screw, CaD - Locking Head (M5 x 12)

Ring, “O””
Adapter, Generator (SAE 2)
Screw, Cap - Hex Head

M1O X 50
M1O X 60

Washer, Lock - Spring (M1O)
Screw, Cap - Hex Head (M16 x
Disc, Drive - Generator (SAE

Spec A
Begin Spec B

Spacer, Disc - Orive
Washer, Flat (M16)
Ring, Adapter

40)
11.5)

Seai, Edg”ing (Order by the foot -
3 feet required)

Cover, Stator - Upper
55MCGCB,65MCGOA,75MCGOA,55MDGCB, 65MOGOA,75MDGOA (Spec A)
75MCGOB,95MCGOB,75MOGDB,95MIGDB (Spec A)
55MCGCB,65MCGOA,75MCGOA, 55MDGCB,65MDGOA,75FUIGOA (Begin Spec B)
75MCGDB, 95MCGOB,75MDGDB,95MIGOB (Begin Spec B)

Cover, Stator - Lower
55MCGCB,65MCGDA,75MCGDA,55NK)GCB,65MDGOA,75MDGOA
75MCGDB,95MCGOB,75MOGOB, 95MOGOB

Screw, Cap - Hex Head (M12 x 30)
Washer, Lock - Spring (M12)
Washer, Flat (M12)
Screw, Cap - Hex Head (M4 x 10)
Washer. Lock - Spring (M4)
Plug
Washer, Flat (M1O)

65



** 22

3:
I

/

I

A~ ,,-,,
.13

/’”,.-
/

. .

\

/\
44

43
\

,/
/’

11

9
,/
‘x\

Y

1

I

[

I
1

.,, -
I

8

,,’

899D

66



REF
No.

43

44
45
46
47
48
49
50
51

:;
54
55

56

57

PART NO.

800-2087
850-2010
234-0867
234-08’79
821-2020
815-0793-03
850-2005
211-0423
526-0077
850-2010
800-2087
850-2006

800-2042
800-2046

220-4293-05
220-4293-06
508-1057

QTY. PART
PART NO. USED DESCRIPTI~

6 Screw, Cap - Hex Head (M1O x 30)
6 Washer, Lock - Spring (M1O)
2 Guard, Fan
2 Screen, Inlet - Air
8 Screw, Flange - Locking (M5 x 10)
8 Screw, Flange - Hex (~ x
8 Washer, Lock - Spring (M5)
1 8ell, End
~ Washer, Flat (M1O)
6 Washer, Lock - Spring (MIO
6 Screw, Cap - Hex Head (?616
4 Washer, Lock - Spring (M6)

Screw. CaD - Hex Head

8 X 12)

x 36;

4 55M&8’,65MCGDA ,75MCGDA,55MDGC8 ,65MDGDA,75MDGDA
4 WMCGDB,95KGDB,75M)GDB,95MDGDB (6 x 1 X BO)

Stator, Exciter
230-1001 1 55MCGC8,65MCGDA ,75MCGDA,55MDGCB ,65MDGDA,75MDGDA
230-1000 75MCGD8.95MCGDB ,75MDGD8,95MDGDB

: Gronvnet (Begin Spec 8)

(M6x 1 x60)

67



REF
NO.

1
2
3
4
5
6
7
8

1:

ONAN
PART NO.

775-0049
201-3446
220-4233
232-3511
2323462-02
~34-08~~-02

338-2547
815-0761-01
850-2010
821-2020

\

991B

‘2

NEWAGE QTY .
PART NO. USED

054-20505 1
130-20136 1
450-17200 1
130--20101 4
450-14370 4

450-14360 1

350-14WJ 1
028-31509 1

u

PART
DESCRIPTION

Pin, Dowel
Rotor, Exciter
Stacor, Exciter
Clamp, Stator
Spacer, Mounting - COv@r

Cover, 9ell - End
}iarness, Wiring
Bolt (M1O X 1.5 X 110)
Washer, Lock - Spring (MIOj
Screw, Head - Locking (M5 :x .08 x 10)



REF fXWIJ
No. PART NO.

..”

98-5338
98-5347

98-6139
98-4730

98-4732

98-4798

QTY
USED

2
6

2
2

1

4

PART
DESCRIPTI~

Labels and Paint

Label
Warning [No Step)
Warning (Danger - High

Voltage)
Identification (Cummins-Onan)
Warning (Hot Pressurized

Coolant)
Marning (Hazardous Voltage/

Rotating Parts)
Warning (Rotating Parts)

REF ONAN
NO. PhltT NO.

98-5822
98-5842
98-6074-02

98-6195
98-5759

525-0529

518-0452

QTY
USED

2
1
2

1
2
1

1

PART
DESCRIPTILW

Warning (Lifting Points)
Caution (Generator Fan)
Warning (Exposure to

Substances)
Caution (Hot Surface)
Warning (Hazardous Voltage)

Paint, White (13 oz. Aerosol
Can )

Sealant, Thread (50cc Bottle)

69



Part No. Page

98-4730
98-4732
98-4798
98-5338
98-5347
98-5387
98-5759
98-5822
98-5842
98-6030
98-6074-02
98-6139
98-6195
98-6398
98-6398

S“1047-A
S-61O
102-1147
102-1147
102-1147
1C12-1237
102-1415
102-1428
102-1429
102-1430
102-1431
108580
120-1200
122-0781
122-0783
122-0789-02
122-0789-02
122-0790
127-0405
127-0406
127-0408
127-0409
130-3721-01
130-3721-01
130-3817
130-3818
130-3819
130-3820
130-3820
130-3821
130-3822
130-3823
130-3829-02
130-3921
130-3921

69
69
69
69
69
49
69
69
69
-e

;;
69
69
18
19
9a

z
5
9

20
9
5

21
21
21
21
29
20
21
21
18
19
21
32
32
32
32
32
33
23
23
12
23
39
23
23
12
13
32
33

Numerical Index

Part No. Paga

130-4108-02 39
130-4109-02 39
130-4110-02 39
137795 29
140-1260 30
140-2008 30
140-264! 30
140-2643 30
140-2646-01 30
140-2647 30
140-2654 32
140-2660 32
148-0925 5
148-0925 7
149-2308 15
149-2309 11
149-2309 15

149-2406 15
150-2201 11
150-2218-05 11
150-2251 11
150-2477 11
151-0708-01 11
151-0708-02 11

151-0709-01 11
151-0709-02 11
154-2831 30
154-2831 32
154-2832-01 32
154-2833-01 30
154-2833-01 32
154-2833-02 32
155-1002 14
155-2012 14
155-2601 27
176743 29
187-0146 5
187-0146 9
190-0716-02 39
190-0717-02 39
190-0718-02 39
190-0719-01 39
190-0719-02 39I
190-0720 39
190-0721-02 39
190-0722-02 39
190-0723-02 39
190-0724-01 39
190-0724-02 39
191-1961 22

Part No. Paga

191-1962-02 22
191-1963-01 22
191-1963-02 22
191-1965 13
191-196S-01 12
191-1966-02 12
191-1988 30
191-1988-01 32
191-1988-01 33
191-1989-04 12
191-2064 12
191-2069 12
191-2070 12
191-2080 12
191-2081 12
191-2092-02 13
191-2103 22
193-0250 17
193-0250 47
193-0322 24
193-0330 17
193-0351 47
193-0352 47
193-0353 5
193-0353 9
193-0353 17
193-0375 5
193-0375 7
193-0429-01 5
193-0429-01 9
193-0430-01 5
193-0430-01 7
201-3434-01 61
201-3434-02 61
201-3434-02 65
201-3434-03 65
201-3446 68
201-3484-02 61
201-3484-04 61
201-3484-05 61
201-3485-02 65
201-3485-03 65
209773 29
211-0422 63
211-0423 67
220-4233 68
220-4289-32 61
220-4289-34 61
220-4289-35 61
220-4293-04 63

Part No. Page

220-4293-05 63
220-4293-05 67
220-4293-06 67
220-4298-32 65
220-4298-33 65
226-4084-01 51
226-4150 48
226-4153-01 17
225-4153-02 17
226-4154-01 57
226-4154-02 57
226-4154-03 57
226-4154-04 57
226-4162 51
226-4285-01 11
226-4285-02 11
226-4285-03 11
226-4369-01 34
226-4369-02 34
231-0316 61
231-0317 65
231-0318 61
231-0319 65
232-3421 46
232-3430-01 63
232-3430-02 63
232-3430-03 63
232-3443 61
232-3443 65
232-3456-01 65
232-3458-01 61
232-3462-01 61
232-3462-01 65
232-3462-02 68
232-3511 68
232-3536 51
234--C?853-O1 65
234-0853-02 65
234-0855-01 65
234-0855-02 65
234-0860-01 61
234-0860-02 61
234-0860-03 61
234-0863 63
234-0867 65
234-0875-01 61
234-0875-01 65
234-0875-02 68
234-0878 63
234-0879 65

70



Numerical Index

Part No. Page

3008400
3008468
3018920
302-1147
302-1147
302-1473
302-1473
302-1641
302-1642
302-1683
302-1683
302-1684
302-1684
302-1685
302-1685
302-1720
302-1724
302-1724
302-1725
302-1725
302-1726
302-1726
302-1753
302-1794-01
302-1794-02
302-1794-03
302-1794-04
302-1794-05
302-1794-07
302-1794-08
302-1836
302-1845-02
302-1873-01
302-1931
302-1958-03
302-1959
302-1960
303-0032
303-0261
303-0285
304-0807
304-0807
305-0817
305-0818-01
305-0818-02
305-0823
305-0824
305-0837-02
305-0837-”04
305-0839

29
29
29
49
50
49
50
47
47
49
50
49
50
49
50
49
49
50
49
50
49
50
49
50
50
50
50
50
50
50
47
50
34
34
34
34
34
49
51
51
61
65
51
56
56
51
51
46
46
51

Part No. Page

305-0848-01
307-1886
307-2643
307-2677-01
307-2677-03
307-2677-04
307-2725-01
307-2725-02
308-0882
308-0950
308-0951
309-0159
309-0159
309-0561
309-0561
309-0618
309-0618
309-0619
309-0619
309-0620
309-0620
309-0631
319-1053
319-1058
319-1059
319-1060
319-1060
319-1061
319-1062-01
319-1062-03
319-1063
319-1070
319-1071
319-1072-01
319-1074-01
319-1075
319-1076
319-1080
319-1124
319-1248
319-1248
320-1688-01
320-1688-02
320-1706-01
321-0113
3275209
3279096
332-0051
332-0941
332-1292

51
24
24
47
48
47
16
16
49
47
57

5
7
5
7
5
9

18
19
18
19
27
46
47
47
47
49
47
49
47
46
46
46
53
53
53
53
53
46

5
9

51
51
47
58
29
29
11
49

5

71

Part No.

332-1292
332-1356
332-1356
332-1389
332-1445
332-1445
332-1445
332-1445
332-1445
332-1473
332-1506
332-1554
332-1554
332-1794
332-1794
332-1993
332-2420
332-2430
332-2430
332-298?
332-3066
332-3107
332-3174
332-3177
333-0291-01
333-0291-02
333-0292-01
333-0292-02
337-0090
338-2547
338-2547
338-2548
338-2549
338-2595
338-2601
338-2602
338-2603
338-2608
338-2609
338-2627
338-2642
338-2693
338-2695
338-2712
338-2819
338-2821
338-2833
353-0094-01
353-0094-01
353-0094-05

Page

7
5
7

50
11
34
47
57
59
36
34
32
33

5
7

11
49
18
19
46
59
51
47
47
26
26
26
26
36
51
68
51
51
58
58
47
59
51
51
58
56
49
50
34
59
58
47
47
57
47

Part No. Pa@

353-0094-05
357-0030
357-0091
357-0091
357-0092
357-0092
358-0135-01
358-0135-01
358-0135-02
358-0135-02
370-4024-01
370-4052
370-4080-02
370-4082-01
3902460
3905047
3905051
3905052
3905057
3905058
3905064
3905067
3905319
3905344
3906697
3907007
3908226
3910495
3910583
3912019
3912940
3917990
3917992
402-0030
402-0466
402-0610
402-0610
402-0610
402-0630-01
402-0630-03
402-0642
403-2956
403-2958-01
403-2958-02
403-3115
403-3116
403-3119
403-3119
403-3124
403-3144

57
57
61
65
61
65
61
65
61
65
56
44
13
39
29
29
29
29
29
29
29
29
29
29
29
29
29
29
29
29
29
29
29
36
36
18
19
46
36
36
36
36
61
61
36
36
61
&j

36
37



Numerical Index

P8rt MO.

403-3145
403-3292-03
403-3298
403-32!39-03
403-33?9-02
403-3380-02
403-3381-03
403-3381-04
405-1872
405-3111
405-4446
405-4450
405-4454
405-4457
405-4465
405-4466
405-4468-03
405”4471
405-4474
405-4477
405-4480
405-4483
4(j5-4484.Q3

405-4485-02
405-4486-03
405-4486-04
405-4506
405-4507
405-4512
405-4513
405-4515
405-4516
405-4517
405-4522
405-4523
405-4528
405-4529
405-4552
405-4574
406-0528-01
406-0528-02
43828C
438280
501-0532
501-0571-14
501-0571-15
501-0572
501-0573
501-0574
501-0575

37
44
41
44
39
39
39
39
41
41
43
41
43
41
43
43
43
41
41
41
41
41
41
41
41
41
41
41
41
41
43
41
41
43
43
41
41
43
43
43
41
29
29
20
21
21
21
15
20

‘1

Part HO*

501-0575
501-0576
501-0577
501-0577
501-0586
501-0586
501-0587
501-0588
501-0590-01
501-0590-02
501-0594-11
501-0594-12
501-0597-0;
501-0597-02
502-0051
502-0051
502-0054
502-0133
502-0133
502-0133
502-0175
502-0175
502-0176
502-0176
502-0176
502-0313
502-0313
502-0313
502-0313
502-0395
502!-0395
502-0395
502-0395
502-0802
502-0802
502-0827
502-0827
502-0827
502-1030
502-1030
502-1030
502-1035
502-1043-03
502-1043-03
502-1043-03
502-1043-03
502-1043-05
502-1074-01
5Q2-1127
502-1128

9
19

5
7
5
7

18
19
32
32
32
32
21
21
18
19
15
19
32
33

5
7
5
7

18
18
19
27
32

18
19
32
33
18
19

9
25
26
25
32
33
20

5
7

18
19
19
19
21
21

P8rt No.

502-1129
502-1130
502-1131
502-1132
502-1148
502-1149
502-1149
502-1169
503-0131
503-0183
503-0183
503-0183
503-0227
503-0276
503-0276
503-0276
503-0685
503-0685
503-0731
503-0731
503-0867
503-0868
503-1136
503-1138
503-1180
503-1262
503-1418
503-1418
503-1418
503-1418
503-1467-02
503-1467-02
503-1708
503-1711-02
503-1813-09
503-1814-01
503-1814-02
503-1815
504-0003
504-0005
504-0005
504-0011
504”0011
504-0028
504-0176
505-0007
505-0055
505-0055
505-0056
505-0056

Page

15
20

7
9

19
18
19
21

5
25
32
33

5
5
7

33
27
32
18
19
30
32
32
27
14
32
18
19
27
33
32
33
30
32
32
32
32
27
32
32
33

7
1(J

9
5

32
15
37
25
32

P8rt No.

505-0056
505-0059
505-0059
505-0100
505-0104
505-0104
505-0106
505-0108
505-0108
505-0108
505-0117
505-0131
505-0151
505-0151
505-0151
505-0231
505-0231
505-1373
505-1373
505-1373
505-1459
505-1460
505-1461
So5-i4fj~

505-1468
508-0008
508-0021
508-0051
508-0051
508-0115
508-0117
508-0139
508-0139
509-0266-01
509-0266-02
509-0281-03
509-0281-03
509-0281-08
509-0281-18
509-0286
509-0288-05
509-0290-04
510-0164
510-0165
511-0161-08
511-0161-09
515-0298-01
515-0298-02
515-0298-02
515-0298-03
517-0131

33
5
7

26 &
5
7
9
9

25
26

9
18
19
32
33

5
9
5
9

17
32
27
27
21
21
39
43

5
7

43
41
61
65
61
65
18
19
34
34
32
21
21
65
61
12
13
61
61
65
65
46

72



Numerical Index

Part No.

517-0131

517-0132

517-0135

517-0135

517-0289

517-0290

517-0290

517-0290

517-0291

518-0083

518-0122

518-0391
518-0391
518-0452
518-0548-08
518-0548-08
518-0599
525-0529
526-0003
526-0005
526-0008
526-0018
526-0018
526-0027
526-0028
526-0028
526-0048
526-0076
526-0077
526-0077
526-0112
526-0115
526-0122
526-0161
526-0174
526-0174
526-0179
526-0182
526-0196
526-0213
526-0219

. 526-0259
526-0259
526-0389
526-1002
526-1186
526-1274
526-2080
526-2080

Page

47

47

65

63

53

46

47

49

5

65

61

7

9

69

5

7

39

69

4a

37

11

18

19

36

36

46

53

41

65

67

36

46

20

39

65
61

11

36

11

63

11

65

61

36

27

39

39

65

34

Part No.

526-2080
526-2100
526-2100
526-2100
526-2100
526-2120
526-2120
526-2120
526-2f20
526-2140
526-2140
526-2140
526-2148
526-2148
526-2183
63549
67950
68139
720-1075
720-1119
720-1119
740-1004
740-1010
775-0049
800-0007
800-0007
800-0024
800-0024
800-0026
800-0028
800-0030
800-0031
800-0031
800-0052
800-0053
800-0054
800-0090

800-0091
800-0091
800-0092
800-0133
800-0156
800-0711
800-2010
800-2029
800-2039
800-2042
800-2042
800-2046
800-2054

Page

61

12

13

21

27

12

32

46

63

65

18

19

36

39

36

29

29

29

44

65

61

53

44

68

11

37

5

9

36

44

46

41

46

39

56

39

36

36

39

36

36

36

47

23

34

63

63

67

67

5

Part No.

800-2054
800-2058
800-2058
800-2059
800-2061
800-2061
800-2062
800-2063
800-2063
800-2085
800-2085
800-2086
800-2086
800-2087
800-2087
800-2087
800-2088
800-2088
800-2088
800-2090
800-2091
800-2092
800-2093
800-2110
800-2110
800-2110
800-2111
800-2111
800-2112
800-2112
800-2112
800-2112
800-2112
800-2112
800-2112
800-2115
800-2118
800-2118
800-2173
800-2173
800-2513
800-4073
800-4073
800-4077
802-0072
805-0015
805-0015
805-0027
808-0045
809-0036

Page

7
39
63
12
11
12
20
13
21
23

39
23
63
65
46
67
65
22
61
61
65
61
65
11
15
30
23
36

5
65

9
21
36
39
61
30
18
19
36
36
27
65
63
51
39
65
61
39
41

5

Part No.

809-0036
812-0059
812-0075
812-0075
812-0076
812-0079
812-0081
812-0092

812-0145
312-0148
812-0148
812-0157
812-0164
813-0098
815-0172
815-0290
815-0761-01
815-0765
815-0793-03
815-0793-03
815-0797-02
815-0797-02
815-0797-03
815-0797-04
815-0798-01
815-0798-01
815-0807
815-0813
818-0150
818-0194
821-0010
821-0010
821-0010
821-0010
821-0016
821-0016
821-0018
821-0018
821-0018
821-0018
821-0018
821-0018
821-0018
821-0018
821-0028
821-0030
821-2020
821-2020
821-2020
821-2020

Page

7
27

9
48
24
47
59
53
46
47
53
53
53
11
11
41
68
43
65
63
12
13

,12
39
12
13
41
39
43
43
23
39
46
53

5
7

12
18
19
21
39
46
47
49
39
15
65
61
63
68

73



Numerical Index

PW’t No*

821-2021
821-2021
821-2021
821-2025
821-2045
821-2046
821-2046
821-2065
821-2065
850-0025
850-0025
850-0038
850-0040
850-0045
850-0045
850-0045
850-0048
850-0058
850-0060
850-0070
850-0079
850-2004
850-2004
850-2004
850-2005
850-2005
850-2006
850-2006
850-2008
850-2008
850-2008
850-2008
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012

65
51
61
51
13
32
33
32
33

9
53
37
53
41
44
46
39
39
36
36
36
65
51
63
63
67
63
67

5
7

12
63
65
12
22
39
46
61
63
67
68
65
11
15
21
23
30
36
39
61

Part No.

850-2016
853-0005
853-0005
853-0005
856-0001
856-0008
856-0008
856-0008
856-0010
856-0010
856-0013
856-0013
856-0013
856-0013
860-2008
860-2009
860-2009
860-2009
860-2009

862-0001
862-0008
862-0016
862-0016
862-0019
862-0025
870-0053
870-0110
870-0131
870-0131
870-0196
870-0196
870-0212
870-0212
870-0212
870-0212
870-0212
870-0257
870-0257
870-0257
870-0400
870-0413
870-0427

Page Part No. P8ge Part h.

36
24
47
59
27 !

5
9

36 .

5
7
5
7
9

36
12
12
23
32
46

37
36
36
39
36
53
11
43
11
56

5
7

11
13
18
19
46

5
7

36
41
41
41

74


